
From serial No. 50809508 and after.

STD standard machine
Multiple multiple lower limit machine
C-Multiple continuous multiple lower limit machine

Unit No. 28
Electric (1)

\ I
17:1;X PartsNo. PartsName DrawingNo. I Type(Maker) Q'ly I PartsNo. ) Note
1--28 36140024 Sticker (electric) . 38979~ -1--l-I~lllliIIl~III~~willljlllllillill 'I'-~---
:!: 36183~5~==-=~p~~~on S~it~_PB3 AH22-Q-2R01black(F"il) __ 1j Ililllllllll~OOlllllllllllaIIMIIIIIIII~111r~----

30 36140027 I Sticker AHX-719-E (Fuji) I 1 I 111111111111111111111111111111111111111111111111111111111111 -1- ------ ...--

~; :::?::----l~~~~rle~ --i:~t~GD~~-__;::::l:=t :~:~::~:::~:::::::::~:::~::::::::~::::F--~=-
35 36176822 ._ .. Pan head :aChine screw -~ x 10-----t_3 --t l~mllmllmllllllWIMIIIIIIIIIIIIIIIIIIIIII.=T~ _
36 36147604(44027927)[' Springwasher --tM~ 3 ~ IlmlIIIIIIIIIIIIIWlmllll~IMIIIIIIIIIIIIIIIISTD

~ 7 ~~;;;~~~4<1~ pa~headsemsscrew(3-pes) _~! - -3 -I' 111111111111111111111111111111111111111111111111111111111111 - --.--.-.----

38 36147802 I Nut -tMstype-2 3 f 111111111111111111111111111111111111111111111111111111111111

39 36140025 Sticker (fuse) 4134098B I _1 11~IIIIUWliUlllmIIUIIIII~~111111111111=~....~
40 36147004 (36323015) Bolt M6 x 20 11 I """111111111111111111111111111111111111111111111111111111

~4~' -;6147600(363230;0) Spring washer M6---~~t· ----~-. - 111111111111111111111111111111111111111111111111111111111111

~ -;~~~78~~-(3632;524) Nut M6 type-2 .==h; 1I1111111I1I1I11I1111I11111111111II1111111111111111111111111-~--------·1
II 111111111111111111111111111111111111111111111111111111

43 136174013 I Cover 14128754B I i 1 f· 1111111111111111111111111111111111111111111111111111111IIII1r'~-111111111111111111111111111111111111111111111111111111IIIIII-+'-ST--D'------144 I 36147308 (58250511) Pan head machine screw M5x8

11II1I111I11II1 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 I . t 6 * -134- 111111111111111 111111111111111 111111111111111 111111111111111* 7 * * 8 * * 9 * * e * 1991/9/20



From serial No. 50809508 and after.

STD standard machine
Multiple multiple lower limit machine
C-Multiple continuous multiple lower limit machine

Unit No. 28
Electric (1)

Parts No. Parts Name
'----------------+ .---1

1 Pan head sems screw (z-pcs) M5 x 8 111111111111111111111111111111111111111111111111111111111111
-~-l--. ...---...-1----- j.- --+-.----i

13 (36112465) Blind plate 4128755A 1 1111111111111111111111111111111111111111111111111111111111II

47308 (58250511)~p~a~~e~d m~ChineS<:'ew M5x 8 ;-' ·111161~IIIIIIIIIIIIIWiml~~IIIIWIIt~STD -----j

47604 (44027927) Spring washer M5 4 111111111111111111111111111111111111111111111111111111111II1 STD
.----~---

36177214 Pan head sems screw (z-pcs) M6 x 8 4 111111111111111111111111111111111111111111111111111111111III

I
. 50

-----.--.--. -I

36140933 (36329320) .STDmach. .. I YS-22 (Dajwa) I 1 ,..111111111111111111111111111111111111111111111111111111111II1 ..+--.----1

40931 ~~~~~~p:~~;~!~:~~:~h. OA-U2 1 11111111111111111111111111111111111111111111111111111111111I
.-.-----. _. ..-·-·---·------····-···-·---·I··---·----~

51 Grommet I

sro mach MG17 1 loollililllmllli~I~Nllloifmjlii+-----
1103 Multiplelower limIT DP2000 (HEYCO) 1- .. 1111~llllllillllllllllllmlllllllll~lllil~III~I~1i-----

.-l-------~

36141107 Grommet SG34A (Takigen) 1 111111111111111111111111111111111111111111111111111111111III
-+-----

53 41106 Grommet SG28A (Takigen) ~ 1111111111111111111111111111111111111111111111111111111111\1 -f---.-_.

54 •~:::~ :,:~~~:"' • SG26A (T.o,.o) _~ m~lllln~I~OOlllllllllllllllllmllllll~I~1

Index
No.

Type (Maker) O'ty Parts No.Drawing No. Note

III~ II~~ II~~~1III Im~1 Im~1* 1 * * 2 I * 3 * * 4 * * 5 ~ * 6 * -136- 1III II~I II~I Imml* 7 * * 8 * * 9 * * 0 * 1991



From serial No. 50809508 and after.

STD standard machine
Multiple muttiple lower limit machine
C-Multiple ,.. continuous multiple lower limit machine

Unit No. 28
Electric (1)

Index Parts No. Parts Name I Drawing No. Type (Maker) O'ty Parts No. Note
No. I ~----- •...,-,,"~-.-,".",.-.---.-.--

36183939 Multiple lower limit macho 4130736A 1
111111111111111111111111111111111111111111111111111111111III+-----,--- -- --------- - ---"._--_ ..

36175064
Continuous multiple 41299028 1

1- 111111111111111111111111111111111111111111111111111111111IIIlower limit macho--~,----- 1--'------- -. ~---~---~-,.'"---".-------,-- .---,,--~..---

57 36183937 Earth cable ass'y 4129323A 1
111111111111111111111111111111111111111111111111111111111111

-- --~--------~-------- -----,-- -,---------------- ---,--------

58 36141012 Cable (for LS)
VCT 1.25 mm2 x 3c 1

11111111111111111111111111111111111111111111111111111111III1600V L=5.0
---~-------'-----"---- ____ e ________ --------"------~ -

59 36141004 Cable ~=;..~mm
2

600V black 1 I 111111111111111111111111111111111111111111111111111111111111
~-------,,------,,--~------- -------,,---

~IT~;:n60~~2.0 ..-1-1.iIIII~IIIIIIIIIIIIIIIIIIIII~IIIIIIIIII~~IIIIIIIIIIIIIII60 36141003 Cable
---- j------------~-----------"-"---' t-------------

61 36141002 Cable
1 .• ~~I~~;~:n6~~~2.0---t~~-I 111I11111111111111111111111111111111111111111IIIIII!t------------------------'''-------------- -"------'--,----------,.,--

62 36141001 Cable I;1~~~~~e~OOV_ .._ ....~_-I-11111111i1111111111111111l1111111111~~111111111111111
f----~-------------------------- ----~- ..-"-----

63 36141010 Cable IV1.25mm' 600Vred _I 1. I 111111111111111111111111111111111IIIIIIImllllili III 1111
----" --.--------.--------.-.------~--'- \------

64 36141011 Cable "~~I~~~g~e~~600V .. 1-1-r IIIIIIIIIIIIII~~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII --

65 36141019 Cable KI~~;5;~60DV;;e ....-1----1- 111111111111111111111111111111111111111111111111111111111111

---- --------"-~-.----.-

~V-_1oo_=-=--=t=~JIIIIII~IIIIIIIIIWIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII66 36141114 (74520109) Band
- ,-----"~----~--~-'-.-,----'~----------_._-------

67 36141028 Flexible tube (for motor) PF-19 L=2.5 i 1 J. 111111111111111111111111111111111111111111111111111111111111__
,--------'-- ------------~~--.--~----'-- -,-,-----,~---

68 36140929 Connector -CSG~19---~------1'-;-- r 1IIIInllllllillillillmlllllllllllllllllllllllllllllili
-- --------- ------- --------------- 1-------- __.1--________ -

69 36140942 Connector collar CC-19 1 2 111111111111111111111111111111111111111111111111111111111111
---_._---_.-

3~5~~-------t1 -! 11111I~lllllllllllIllllllllllllilllllllllllllllillll70 36141219 Lug terminal
------ -.---.""-".--.-"--~ ----

t- 111111111111111111111111111111111111111111111111111111111II171 36141218 Lug terminal 2.0 mm2 1 set
---------

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
~:1* ,1:2:1: l3:1 :1:4:* t5:1 i:6t

-138- 111111111111111 111111111111111 111111111111111 111111111111111
l 7 l * 8 * * 9 * * 0 I 1991/9/20



From serial No. 50809508 and after.

STD standard machine
Multiple multiple lower limit machine
C-Multiple continuous multiple lower limit machine

Unit No. 28
Electric (1)

Index Parts No. Parts Name Drawing No.No. Type (Maker) Q'ty Parts No. Note

----,-----
41217 Lug terminal 1.25 mm2 1 set

111111111111111111111111111111111111111111111111111111111111
-- f--- , ___ 0 __ ' __ ._---- -~------

Plate
Punch clamp

--------_.
option

------:--------

83922 STD macho 4129360A 1
111111111111111111111111111111111111111111111111111111111111

Punch clamp
option

"---- -
PuncfiCiamp

36140010 Multiple lower limit macho 4130672A . 1 1IIIIIIIIIIIIIIIIIIIIIilllln.I~111111option
- --,---,-------- j-------

74 Control panel
Punch clamp

.-.---~--~ ....-----'-.-.---.---
option

f-------- --.------.- "-

36183931 STD macho 4129241 1
111111111111111111111111111111111111111111111111111111111I11

Punch clamp
option

----- .•--------~ --,--------- - f---:---

36183928 Multiple lower limit macho 4130671A 1
111111111111111111111111111111111111111111111111111111111111

Punch clamp

--"",-"

option
-~------------------""-----'.,- ----- -- -,------

36140029 Continuous multiple 4129106D 1
111111111111111111111111111111111111111111111111111111111111

Punch clamp
lower limit macho option

----, -",--- -,----, ------ --I--cc-----------
75 Select switch SS3

Punch clamp
option

36183949 STD macho ASK3K11 (Izumi) 1 IlmllllllllllllllllllllllllllllllilllllllJ~~~~clamp
f---

40801 Multi )1, macho AH22-J2A 11A black (Fuji) 1 ...llnl~~I~I~~~~II~llllmIIl ~~~~~clampC-Multiple macho
-----

1----------.--------,--,---- ---'------

,- ' ----- --,,~--

-~------

IIIIIIIIIIIIIII 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
ll:l: 1.2:; t31 ~4t *5:1 '1:6·1:

-140- 11I1111~IIIIII 1111111.11111111 111111111111111 111111111111111
t I « « 0 • • 9 t * 0 * 1991





a
I-
(f)

0)1
C\I§:
00Z -..:.•...•~oc::Q)
:::>w



From serial No. 50809508 and after.
Unit No. 29

Electric (2) - STD

Index Parts No. PartsName Drawing No. Type (Maker) Qlty

..""'i",~"",~~i;,,~j~"""iill+ Note

No.
-_._----------

1 36183547 Apparatus setting plate 41287520 1
-~-,--~----'

2 36140117 Collar 4091581A I 4
111111111111111111111111"'''''1''"111111111111111111111111 I.- -. - L-. __

3 36141101 Grommet C30-NG79G (Takigen) 4
111111111111111111111111111111111111111111111111111111111111--~----~----'-" _.

4 36147~~~~43028 ~) Capscrew M6x 12 r~ ., I 1111111111111111111111IIIIIInllllllllllllllili 1111111_ _~ __

5 36147708 ___.________ ~~a~er--. M8 polish _~ 11111111111111111"""1""1111111111111111"""11111111111 ________

__ 6__ 36147804 136322~ ~t M6 type-2 -t~t I Ilmlllllllllmllllll!lllllmllllllllllllllllllll 11111___
7 36140408 Transformer TF1 APT-200VA (Aporo) 1 I 1111111111"""1111111111111111111""111111111111111111111 I

-.---f-------,.- .....----... ,-1----------- -,-1- r--
~~-r_,36~ 772,~~ ...___._,_._r_~an head sems screw (z-pcs) M5 x 8 _~. 111111111111111111111111111111111111111111111111111111111III ___ . __ . ___

9 36140230 Breakerbase 4160044 I 1 i II~I~ 1111111111111111111111111111I11111I1111111111

_~r_~~,~721~---~~~~~~-· p~~h~;~ sems s~rew (2-pcs) .M5 x 8 .----~- - -;- ~IIII~~III~I~III_I-~_-~-

11 Circuit breaker NFB1 i

12 Motor breaker NFB2 I

-----1----------------------.------ -------·----1 .----- ....----.--,--,-----,----~I-
3614083".. 2aOV 8U-ECA3030L24QV (F"i) I ~ c 11111111111111111111111111111111111111111111111111111111111__ ___

36140839 460V ~~1-~~~80V (Fuji) I 1 111111111111111111111111111111111111111111111111111111111111

13 3~140607_ Magnetswitch M ~:;~~V A~.~O~: l ~IIIIIOOW~IIIIII~IIIIIIIIIIIIIIIIII~lllllfr------

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * t 6 * -142- II~~ II~~ Im~~ Ilm~* 7 * * 8 • * 9 * * B • 199119/20



From serial No. 50809508 and after.

Unit No. 29
Electric (2) - S'TD

I
". I

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note
No.

--~ ~~-.-~--~.-~-.-.-.----.---"-------.---.--- ..--- --_.__ . --~.~~"-~,,~-.---, •.,,--.~-. --,-,._---_._-- _._ ...._ ... ....•_. 1,--,-

14 Thermal relay
------ i------...---......----..-.-- ..-....--.

TR2
........ -

36140628 230V 1
11111111111111111111111111111111111111111111111111111111111134> 230V 5.5 kw (Fuji)

.....•.... - .... "" ..

TR2
_ ..,...,-,-,-,------- --I'"

36140608 460V 1
11111111111111111111111111111111111111111111111111111111111134>460V 5.5 kw (Fuji)

....- "--.,,-.~------.-.•--.-.------- ..--..,-.---.,----.-- ......_ •.. -

1 36140916 Noise filter ENB221K14A (Fuji) 1
111111111111111111111111111111111111111111111111111111111II1

.._ ...........

1111111111111111111111111111111111111111111111111111111111I1 -t---------···········--·1 36177206 Pan head sems screw (z-pcs) M4x8 2
... .-. __ ... '

17 Fuse F1
.. _ ..- .... ... ..... ...........

ATM3-A6Y-236140922 230V
3A 600V (GOULD) 2

111111111111111111111111111111111111111111111111111111I11II1 _. c·-
36140921 460V ATM2-A6Y2

2
111111111111111111111111111111111111111111111111111111I11II12A 600V (GOULD)

~-"-----~--,--,-----,-.-., ..--"-------.---.-------

18 36140017 Fuse holder 30322 (GOULD) 1
111111111111111111111111111111111111111111111111111111111111

f~'--"'-' 1--- -,-------,"---_._- r------.--.~-~.-- ...--- ..- ...--.-.1···_·-_·_ ..... ·_·.. l-:

19 36177206 Pan head sems screw (2-pcs) M4x8 2
111111111111111111111111111111111111111111111111111111111111

- -._-_. -."--"------.,-.----------~-----."- -.-0.,.---,---- t-'

20 36140911 Hour meter HM TM-25 (Fuji ceramic) 1
111111111111111111111111111111111111111111111111111111111111

...

21 36140721 Circuit protector CP1 E 1/2.5 (Fuji) 1
111111111111111111111111111111111111111111111111111111111111

....... +.... --· .-

183503 Circuit protector CP2 BA 120505-0 .5A (National) 1
111111111111111111111111111111111111111111111111111111111111

"-~,.---

23 41403 i Socket (Fuji) 1
111111111111111111111111111111111111111111111111111111111111

-""
-- ,-~-,--- ..

24 36177206 Pan head sems screw x8 4
111111111111111111111111111111111111111111111111111111111111

---~-

25 36140407 Transformer 7935074 1
111111111111111111111111111111111111111111111111111111111111 1

..- -~-.-----.

2 36177211 Pan head sems screw (2-pcs) x8 2
111111111111111111111111111111111111111111111111111111111111

111111111111111 1111111I1111111 111111111111111 111111111111111 111111111111111 111111111111111 -144- 111111111111111 111I111II111II1 111111111111111 111111111111111
:1:11: 1,,:1 1:7,1 1:4:1: "1:51 t6t :1:7* :I:::::\" 19:1: 1:01" 1991



From serial No. 50809508 and after.
Unit No. 29

Electric (2) - STD

Parts No. NoteI~~~ Parts No. I Parts Name I Drawing No. Type (Maker) I O'ty
---+----+-- ..---.--.---....----~--+-----..___1

Pan head sems screw (z-pcs) M3 x 6 4 111111111111111111111111111111111111111111111111111111111111
1-------.--- .-.-.---~-~- ...-.--..----.-~- .. -.-.--.....--..----------------- _. +-- --+-~---l

29 36183518 Controlrelay I I LY2 DC24V (OMRONI+- 3 I mmllllnll~llll~ 1111111111111111111111111

:;-;; ;;;~;~;---- -- '~~ro~---=-- __ I . ----r;,;y 4 AC100V (OMRON)L~I IIImllllllllllllllllllllWlllllllllRllllllllllll1 I ,

3 83519 ....:'~_:~t.__ . ---t~---1·PTOB. (OMRONI?' 1lllllllllllmlllllllllllmllNIIIIII~lllmlll

3 83523 Socket J ---~14 (OMRON) I 1 111111111111111111111111111111111111111111111111111111111II1

33 36141402 (76176440) I-;-~~~~-t--·--- 1---------rr~F14A (OMRON)" 111111111111111111111111111111111111111111111111111111111111

+---__ (OMR~ON)-T+_-4 --.ti" 111111111111111111111111111111111111111111111111111111111111

PYC-A1 (OMRON) I' 1 1111111111111111111111111111111111111111111111111111111111II

....----+-.------ Z10L221 (Ishizuka) I 4 r 1111111111111111111111111111111111111111111111111111111111II

.. 1 BZ61 (Toshiba) 41111111111111111111111111111111111111111111111111111111111111\--__________ ---+

M4 x 8 2 , 111111111111111111111111111111111111111111111111111111111111

+ I 4128763 1~21111~1111111111~111111~11~111~1~lllmlnlllll

I 2 111111111111111111111111111111111111111111111111111111111111.;

'~--+-LE-S-9--24 ·-DC-24V-~+---1 -+ 111111111111111111111111111111111111111111111111111111111II1+_. -------j

I M3 X 6 I 2 ! 111111111111111111111111111111111111111111111111111111111111I

BNP L=375 (Izumi) I 1 111111111111111111111111111111111111111111111""111111111111r---
L

PYC-P

M5x8

111111111111111 11IIIIIjili 1111 111111111111111 111111111111111 111111111111111 111111111111111 -146- 111111111111111 111111111111111 111111111111111 111111111111111
ll* .IL.I . .l.3l *4:1: .tS.!. tt,,j. l7, ·*:"l ,!9.\. .!.O~

1991/9/20



FromserialNo. 50809508andafter.
Unit No.29

Electric(2)- STD

l7:/ex I PartsNo. -t-- PartsName --1DrawingNo. Type(Maker) Q'ty PartsNo.

o._-=-~13- __ -=~~=~;s~~ screw (;-~'-L-----· ... M5x15 __.._.. 2 111111111111111111111111111111111111111111111111111111111111

45 +36141302 I Blockterminal BN-50 (Izumi) 7 111111111111111111111111111111111111111111111111111111111111

--~;. . ;~H 13~~~---_-l~lock~mina~- _ BN-1SM (Izumi) 2-:;- 111~lllllllllllllllllllllllllmllWlllllllllilli

·-4;-r··;;·1-~;~~·;-·--- ------r-~~dPlat~----··· - i BNE50 (Izumi) 1 -----111111111111111111111111111111111111111111111111111111111II1 -.~----

111111111111111111111111111111111111111111111111111111111II1

_4_=_ 3~~=~ ~.:~min~l_cov~: . +---------I--~BNC ~~ L=1'10 (IZ:;r-1-~__11111111111IIIIIIIIIUIIII IIIIIUIIIIIIIIIIIIIIIIII :_ ._---=
~O ~~~~=__.__I Terminalcover BNC22 L-220 (Izumi)I 1 111~lllllllmlllllllmllllllllllll~lmllllm +------1

51 36183510 Channelbase BNP L=175 (Izumi) 1 111111111111111111111111111111111111111111111111111111111111
f-- -,---- -+-------

52 36176815 (74300707) Panheadmachinescrew M6x 15 2 1111111111111111111111111111111111111111111111111111111111II--------- , -. --+ ----I

1---------+__ , +-___ I . 2 111111111111111111111111111111111111111111111111111111111111 -+---------1

22 111111111111111111111111111111111111111111111111111111111II1
f----------+----· ..--------·-------·-f------------·- -1-------1

I 1 111111111111111111111111111111111111111111111111111111111111
.__ ----+--- .. ...-------t--.--.--- +-- -+- " -l

2 111111111111111111111111111111111111111111111111111111111111 I '~

---S71-361-40;-1s------rEarth plate 4134094 ~--IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~' ---1

58- 3617721·~--·· ---IP~~head sernsscrew(2-pcs) MSx 8 2 111111111111~11111111~lllllllmlll~mlllllllllllll ---'

-59 I 361-47308(58250511) I Panhe;d machinescrew M5x 8 4 111111111111111111111111111111111111111111111111111111111111 +
--I-·-·--~

4 I 111111111111111111111111111111111111111111111111111111111111

54 I 36183511 Blockterminal

M653 I 36147608 (36323020) Springwasher

BN15

55 I 36183512 End plate BNE15

56 I 36183513 Retainer BNL3

60 I 36147704 Washer
I

M5 polish

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 -148- 111111111111111 111111111111111 111111111111111 111111111111111
:1'1:1. i2l :;:311:4t *5* t6* :t:7t t8:t: :t:9:t: :t:0:t:

19911



From serial No. 50809508 and after.
Unit No. 29

Electric (2) - STO

Index
No. Parts No. PartsName Drawing No. I Type (Maker) O'ty Parts No. Note

-.-----'---------~-' ,

61 ~6147302 (7430641~~ Pan head machine screw M4x8 I~ 11111111111111111111111111111111111111111111111111111111111I_t ,------l

62 I 36140026 Sticker (earth) AS-K 2 111111111111111111111111111111111111111111111111111111111111 I.~- --I-- ..~

f-~ __ a61 ~721 ~ ~:n head sems screw (z-pcs) M5 x 8 1_ 111111111111111111111111111111111111111111111111111111111111 -L---
64 36140328 Terminal base 4134105A 1 111111111111111111111111111111111111111111111111111111111III I

~- -;-;;;-;;-~---- --- Panheadsemsscrew ~5 x 8 2 1IIIIIillllllllllllllllllllllllmlllllmlllll--~-
_.-- -----_._--_._--_ ..__._--- ._- --

f-- 66 36141 ~_~1_. ._._ Channel base BNP L=112.5 1 111111111111111111111111111111111111111111111111111111111111 I J
67 36177213 Panhead M5x 15 2 1IIIIIIIIUllllllllllllillmllllllllillmllllllllili l I

>--~8 36141302- . Block BN50 4 1IIIIIIIIIIIIMI111111111IIIIIIIIIIMIIII IIUIIIIIII t---
[ 69 3614081 3 End plate BNE50 '_~ IIIIWIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII T~__==_]

70 36141119 Retainer BNL3 2 111111111111111111111111111111111111111111111111111111111II1 t '
-l---··- ..·-···.._·-··

71 36141319 Terminal cover BNC32 L=70 1 111111111111111111111111111111111111111111111111111111111III

1-'-7';-- ~~~~~7;;--- Circuit protector CP1 CP31E 1/3 (Fuji) 1 ..- 111111111111111111111111111111111111111111111111111111111II1 -tpunchciampJ
e- _LC:Ptlo n__" _

~__73 _36183514 (36112745) Control relay LY2 AC100V (OMRON) 1 11111111111111111111111111111111111111111111111111111111111I J;~~.;CI~~~
74 36183948 (37117714) Control relay MY2V 10 sec. A~~~~~N) 1 _ 111111111111111111111111111111111111111111111111111111111III J~~t~~~clamp

75 83520 Clip (OMRON) 2 IIIIIIIIIIIIIIII"IIIIIIIIIIIIIIIIIIIIIIII~~~-l~~~~~cI~:~
I

---.~------.-----"-J-------i

I
111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
*1*, :t.2:1 :1:3* :t4* :t.5:1: *6:1:

-150- II~~IU~I II~~ Ilrn~:I: 7 :I: * 8 * :I: 9 :t. * 0 :I:
'1991/9/20



I...-
LO,...
I

~
Q)

~
"0

t:
(tl
co
o
10
0>o
COo
10

o
Z
(tl·C
Q)
(f.)

Eeu,

(Y)

N

'8.)
~

Q)
a.
E::J
~
I

0_('1')('1')-00
zE
_0
.- Q)t:_
:::>w



From serial No. 50809508 and after.
Unit No.30

Electric (3) - Multiple
I

Index Parts No. PartsName DrawingNo. Type(Maker) I Q'ty I PartsNo. J Note INo.
------

- ~~~~7~se~ plate :::~::~A-1=-- ---~ : ::::~:~::::::~:::~~~:~~:~:+.- ---1 36140325
------ -----

2 36140117
--------

~~~mrnet==~+ I C.30.NG7;.G- (Takl'':;- :'-~-, 1111~1~IIIIIIIIIIWII~llllllllilmllllllllm t-'-~3 36141101
-.-~--------

4 36147104 (74302813) Capscrew E6 x-'=-_ . :~ "~ 1111~llilllillllllllWllllmlllllllllllllllllll !
-~---------

- Washer ____ ~ I MBpolish !~ "lllll~llllllliIIIIIIWllillllmlllllllllllmIWIII11.·=-5 36147708

I M6 type-a i ~.+mmllllllllillllllllllNlllllllnllllllllil ~_ .
7 36140408 Transformer TF1 APT-200VA (Osumi)T 1 111111111111111111111111111111111111111111111111111111111111-

----------_._--

. Panheadsemsscrew(2-pcs) MSxBtT 1111111111111111111111111111111011111111111! ---I8 36177211

9 36140230 Breaker base 4160044 I 1 I 111111111111111111111111111111111111111111111111111111111111
-- -~-----'.-" ------ .. --

MSxB I-~-f 1IIIillllliIIIIIIIIIII1611111~il.111111110 36177211 Pan head sems screw (2-pcs)
.-

11 Circuit breaker NFB1
--- ---

I BUESA3050L480V (F"il)! 1 t111111111ImiiMTI~ljlilif------36140713 230V
----- -

~SA3040L 480V (F"il)~ 1111111III Imlllill 111111111111Ilmllllllllllllll -I -I 36140712 460V I

NFB2 -t12 Motor breaker
-- -

I BU.E~A3030L240V (e.il)11 ~ IIlm111111111111111111111U11111111111111111111"36140836 230V

36140839 460V
BU-ESA3015L 480V (Fuji) i 1 I 111111111111111111111111111111111111111111111111111111111111

, SW-2N AC100V
---

13 36140607 Magnet switch 1
111111111111111111111111111111111111111111111111111111I11II1I thermal 3<1>230Y 5.5 kw

111111111111111 11l1li111111111 111111111111111 111111111111111 111111111111111 111111111111111 -152-
*1:1: 1:2:t :1:3:1 l4* l5t l6t

111111111111111 111111111111111 111111111111111 111111111111111
tit .t:3:j 19l tc1~

1991/9/20



From serial No. 50809508 and after.
Unit No. 30

Electric (3) - Multiple

No. Parts No. Parts Name Drawing I Type (Maker) I Q'ty I Parts No. I Note

relay

36140628 230V ~:2230V 5.5 kw (Fuji) 1 1111111111111111111111111111111111111111111111111111111111II
-+-------1

40608 460V ~:2460V 5.5 kw (Fuji) 1 111111111111111111111111111111111111111111111111111111111II1

1 140916 Noise filter ENB221 K-14A (Fuji) 1 111111111111111111111111111111111111111111111111111111111III

1 177206 head sems screw (z-pcs) M4 x 8 2 11111111111111111111111111111111111111111111111111111111111\

17 F1

230V ATM3-A6Y-2
3A 600V

- --------------------------- ~-------I-------

460V ATM2-A6Y-~
2A 600V .

._- --------_._---------------------- ----

18 I 36140017 Fuse holder I 30322 (GOULD) I 1 111111111111111111111111111111111111111111111111111111111111

----~-1-36;77~;;~- -- -Par0,ea~-;;'m~;';~ew (2·P~S)- . M4 x8· .,-~' 1llllllllWllllllllllmll~lmlllllllllllllllllllll I
----- ------------------------------------------------------"--------- f----------- t------- ------------J--

20 1 36140911 Hour meter HM TM-25 (Fuji ceramic) 1 111111111111111111111111111111111111111111111111111111111111 I

::1 PS140721 =~--1Q,~~II~~leclo_r ~P1 _ I CP31~ 1/2.5 (F~ 1--- -1111111111111111111111111111111111111111111111111111111111II _

22 I 36140723 -hircult protecto r C P2 ICP31 E 1/0.5 (F'Ii) 1 11111!lllllillllllllllll~IIIIIUIIIIIIII mllllill
--1---------]

25 I 36140125 ~ Bracket I 4095492A ---=--J 1IIImlmlllllllllllilllllllllll~mlllll~1I11111
~1361-i7211--- - IP;;;;-head se~-;"rew (2-~)-t M5x8 I 4 I 11111~llIlImllllllllllllllllOOllllllmlllllllml!lI -4-----]

111111111111111 I1II11II1II1II1 111111111111111 11II111I1I11II1 11II1I1I1111II1 111111111111111
III :12:1. *31 :j4~: l51 l6.1: -154- II~~ Im~~ II~~ Ilm~

171 * 8 * * 9 * * 0 * 199



Unit No. 30
From serial No. 50809508 and after. Electric (3) - Multiple

Parts Name Drawing No. Type (Maker) O'ty Parts No. Note

I 27 136141407 1 Socketsettinqplate I PYP-18 2 111111111111111111111111111111111111111111111111111111111111
-+--~-

Index
No. Parts No.

28 36177201 Pan head sems screw (2-pcs) I ~ 6 I 8 j 111111111111111111111111111111111111111111111111111111I1III1

I 29 36183514 Control relay R1,---- --~ -I LY2 AC1OOV-(OMF1ONI]-l -. 11~lillilllllllllllllllllllmll~llllilllllil~11 -+--------1

30 36183518 Control relay C~;4~~R~:,c~~ j_~~2 __DC24~~MRON~~_~ 1111111111111111111111111111111111111111111111111111111111111 ~----------l

31 36140901 Control relay R40 MY4 AC 1OOV (OMRON)11 111111111111111111111111111111111111111111111111111111111II1

I- 32 36183516 relay R2, R33 -c----- MY4 DC24V (OMRONI~I:-;- 1IIIillllmllllllllm!lmIIIIIIMIIIIII~lm __--Jr__- -----------i
~ 33 36183519 PT08 (OMRON)! 9 , 111111111111111111111111111111111111111111111111111111111III

Socket 4 (OMRON)
-._ •..._-. -_._- -.- " -"-_. ".~.. -.~

I Clip _ (OMRON) 11 111111111111111111111111111111111111111111111111111111111III

-~ 36140906 I-N-~i~~M~~----------- OL221 (Ishizuka) 4 1111111111111111111111111111111111111111111111111111111IIIII-t---------

------------------------

Diode 1BZ61 9 111111111111111111111111111111111111111111111111111111111111
--.--------------- 1----------- -+--------.-.

Holder 4128763 1 1111111111111111111111111111111111111111111111111111111111II
--------- ----- - -+----------------c

Pan head sems screw (z-pcs) M5 x 8 111111111111111111111111111111111111111111111111111111111II1 I
I 36183501 I Regulator TF2 DC24V 111111111111111111111111111111111111111111111111111111111111

-c---

41 77201 Pan head sems screw M3 x 6 111111111111111111111111111111111111111111111111111111111111
+-------1

42 41203 Channel base BNP 387.5 L (Izumi) 1 111111111111111111111111111111111111111111111111111111111III

43 I 36177213 I Pan head sems screw M5 x 15 2 11111111111111111111111111111111111111111111111111111111111I

34 I 36141401

35 I 36141120

37 I 36183522

38 I 36183908

39 I 36177211

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -156- 11II111~IIIIII 1IIIIIIJIII1111 111111111111111 111111111111111* / t * Q i * 9 * * e * 1991/9/20



From serial No. 50809508 and after.
Unit No. 30

Electric (3) - Multiple

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. NoteNo.
I-----~. .-~-"-- ..- _ ..._ ....- •.__ ..._.... .......... .....•.....•... ~..- ...-.- f---.--.--'~

44 36141302 Terminal iBN50 (Izumi) 7
111111111111111111111111111111111111111111111111111111I11II1 r-.-- ..--

45 36141301 Terminal BN15M 28
111111111111111111111111111111111111111111111111111111111II1

46 36140813 End plate BNE 50 1
11111111111111111111111111111111111111111111111111111111111I

47 36141119 Clip BNL3 2
111111111111111111111111111111111111111111111111111111111111

48 36141320 Terminal cover BNC32 110 L (Izumi) 1
111111111111111111111111111111111111111111111111111111111111

..-~.....-~--.-- ..- ----_.__ .._--_. --

49 36141330 Terminal cover BNC22 230 L (Izumi) 1
111111111111111111111111111111111111111111111111111111111II1~.... - .....~~ ............ .....__ .~..

50 36141208 Channel base BNP 162.5 L (Izumi) 2
111111111111111111111111111111111111111111111111111111111111i-- ..... ................... .

51 36'177213 Pan head sems screw (z-pcs) x15 4
111111111111111111111111111111111111111111111111111111II1III_ ...._. -----"-_._._-- .._- -- ..__...-

52 36141301 Terminal 15M (Izumi) 26
111111111111111111111111111111111111111111111111111111111III

.~.~.....
53 ~)6183512 End plate BNE15 (Izumi) 2

1111111111111111111111111111111111111111111111111111111111II
····1···_··

54 36141119 Clip BNL3 (Izumi) 4
111111111111111111111111111111111111111111111111111111111111 I

f·~··· .-.-----_._--------,-"--_.,,-_._,. .- ..-.-.~~.-- .

55 36141331 Terminal cover BNC22 110 L (Izumi) 2
111111111111111111111111111111111111111111111111111111111III

-"'--,_.".----, ..- r··~····........ -- -"-~-~.----.--"~---,---"-
56 36140215 Plate (for ground) 4134094 1

111111111111111111111111111111111111111111111111111111111111
.--- ...-.---~.- .--.~ .... .-~-- ..----..-..-~- ......-~- -..- ....~.. ... .~ .-..-- ...~~.---~

57 36177211 Pan head sems screw (2-pcs) M5x8 2
111111111111111111111111111111111111111111111111111111111111

c··- ... _.... ....- ..~-.-...•
58 36147704 Washer M5 polish 4 ! 111111111111111111111111111111111111111111111111111111111111

- - -~~.-- ..- ...-
59 36147308 (58250511) Pan head machine screw x8 4

111111111111111111111111111111111111111111111111111111111111
..- ._.__ ..-

60 I 36147302 (74306414) Pan head machine screw M4x8 12
111111111111111111111111111111111111111111111111111111111111

I1I1111jllllill 11II11Iililitfl IIIIII'JIII11II 11II111I1I11II1 IIIIIIIJIIIIIII 111111111111111 -158- 1111111~IIIIII 111111111111111 111111111111111 1111111fill 1111
I,; .!~ .. I .. ; ;41.;·.'; * •.. ; .;.1; .;.. ",1. ,j,,:)l l','*.

19S



From serial No. 50809508 and after.
Unit No. 30

Electric (3) - Multiple

Index
;

No. Parts No. Parts Name Drawing No. Type (Maker) O'ty

f-------. ..... __ ..-e- .---~.--.,---- ..... - ,...
61 36140026 Sticker (ground) AS-K 3

111111111111111111111111111111111111111111111111111111111III------ 1--.__ ._----...__.....__._--_.........._-_.....-._. .. ---- r· .-

62 36177211 Pan head sems screw M5x8
i 1 111111111111111111111111111111111111111111111111111111IIIIII1------- f-----.- ........--.-.---....-....-.-...

63 36140328 Terminal base
i 1 111111111111111111111111111111111111111111111111111111111III------ f--_ ...-.-....-_.-- .._- ..-.--..-.....-.--......~,-,--.-.---."~.-------------------~--"-----.

[ 2 f-- 1111111111111111111111111111111111111111111111111111111111II····
64 36177211 Pan head sems screw (z-pcs) M5x8

t--. ----.- ..------- ..--.".--.--."'.~--- ..-----" .." ...'.---,-,----_._--------_ ... .-1-- ...i--

65 I 36141201 Channel base L=112.5 (Izumi) I 1
111111111111111111111111111111111111111111111111111111111111-_ .. ---"--'-'-"-~"--'-"'--~""-'-"-'-'"---'--""'''"'-'-~-'---'" --.----,--,-'''--".-,---~----------".----' " r--··--·

66 36177213 Pan head sems screw (2-pcs) 2
111111111111111111111111111111111111111111111111111111111111

c-···-····-·-

67 36141303 Terminal (Izumi) i 4
111111111111111111111111111111111111111111111111111111I11II1---. -

End plate
:

11111111111111111111111111111111111111111111111111111111III1
68 36140814 BNE 75 (IzUmi)! 1

69 36141119 Clip BNL3 (Izumi), 2
111111111111111111111111111111111111111111111111111111111III---_._-- ~--.- ...----.---- ...--.- .----..-~•..-.,..-,-.---~~--.-,-,---.------

I .

Terminal cover
1111111111111111111111111111111111111111111111111111111111II

70 36141321 L=85 (Izumi) 1
--- ~- ---.---.---.-- ..-..----~.~-,----.---.-,.-----.--- ........ ---

71 36140722 Circuit protector CP1 CP31E 1/3 (Fuji) 1
111111111111111111111111111111111111111111111111111111111III

Punch clamp
option1----- .... rU·1 ......

72 36183514 (36112745) Control relay PR2 LY2 AC100V (OMRON) 1
111111111111111111111111111111111111111111111111111111111111

nch imp

1--------_._--_._-_._.---_ ....-.__ .-.- ..,----.-_."----- ..'-- optic:

73 36183948 (37117714) Control relay TR6 MY2V 10 sec. AC100V 1
111111111111111111111111111111111111111111111111111111111III

Punct: clamp
(OMRON) optf--- ------.--.~-~----.-.--•.,.---..-- --_._ ...._ ..---_ .._--------

74 36183520 Clip PYC-P (OMRON) 2
11111111111111111111111111111111111111111111111111111111111I

Punch cl. irnp
[optic

-~.~-.-,----~-.-.--,- ..-----"---'--' -.- ..--- ..---.-.------~ ..--.-..-f--

-.•..---~"-------'"--.,-------.--.,.-,,----'---.-.'" ".,.---.~ ..--.•,,-.--,-.-.- ..--.------.-.-,------------._-_.- --~---~-- .- i---

!

I -'-- -------- -- --------- I I

111111111111111 111111111111111 11IIIIIJIli 1111 111111111111111 1IIIIIIJIII 1111 111111111111111
I. II.!. .:.1 te· .11: 41 t_, t 1 .,1. -160~ 111111111111111 1111I1111111111 111111111111111 111111111111111

.t: 7 :j: i :,:1 ;j; 9 t. ! () l
1991/9/20



...:
~
ctl

"0

c:
ctl
<XIoio
0>o
<XIo
t{)

o
Z
ctl·c
(!)en
Eeu,

I,....
<D,....
I



Unit No.31
Electric(4)- C-MultipleFromserial No.50809508and after.

In~~.xI PartsNo. I PartsName I DrawingNo. I Type(Maker) Q'ty PartsNo. Note

1 36; B35~___ _APparatussetting ptate I 412B752D J1nTllilllmlillllllll~mllllllli1~ __ I

Collar 4091581A I 4 I 111111111111111111111111111111111111111111111111111111111111 I

Grommet C-30-NG-79-G (Takigen) r--;-l- 111111111111111111111111111111111111111111111111111111IIIIII~----------l
---------.-------- ..------- - --1------_. - -.+--- ..--------.--.---~

4 3614710~__~74~.028.~.-.)__ cap_sc~~__ ·-1--- - M6x 1_2-----I-~ 111I111111111I1111111111I111I11I1~111I111111111111I11111!'_--1
5 3614770B Washer _1_ MB polish r 4 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIII
6 36147804-;;3-22;~~-;---- NU;----------- I -IM6 type-;- r-;--I 111111111111111111111111111111111111111111111111111111111III

:--;-~-361;0408- __~ __1~ransforme; TF1-t APT-200VA (o'"~;-t--,_ .IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIII-4-._-

_:anhead semsscrew(2-PCS)_e-- ~~~ .].". 1IIIImlllllllllllllllllllllllllllllllllllll~IIIIIIIIIIIII+_.__ ~
40228 Breakerbase 4123966 ~ 111111111111111111111111111111111111111111111111111111111111

10 36177211 _Pan ~eadsemsscrew(z-pcs) M5x 8 ~l ~~~~lli~~IIIIIII!lIl~~l-r--.__. -1

Circuitbreaker NFB1 i I
I I

--~30V----'---------- BU-ESA3~4~~;;--;;~11--ilillilillilillllli~~oo.t~----
r------f361407;S--·-·- 460V BU.ESA3;Ol-480V (Fo,) .l--~lll~~I~IIIII~IIII~II~~IIII~m~Mm~-t==_~=- •.

Motorbreaker i I I
I I I

36140B36 230V ~U.ECA3020l240V (F;;1 1 I U.mlllfllli~rnr I····· --
1----+------- - -~-~+ -r--------1

BU-ESA3015l480V (Fo)i) 1--;-+ 11~llllllmllllllllllllllillllllllllllllllllll~111.. __
;:~23~VA~.~O~~ (Fuji)f 1 I 1111111111111111111111111111111111111111111111111111111111" I --1

8 I 36177211

36140712

36140839 460V

13 I 36140607 Magnetswitch

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
'1' .2* .3* * 4 • * 5 * t 6 * -162- Im~~ Im~~ II~~Imrn~* 7 • * 8 * * 9 * * e * 1991/9/20



Electric (4) - C-Multiple
Unit No. 31

From serial No. 50809508 and after.

Parts No. Note

;:~30V 5.5 kw (Fuji) 1111111111111111111111111111111111111111111111111111111I1II1

3$ 460V 5.5 kw (Fuji) 111111111111111111111111111111111111111111111111111111111III
.....--.---.---.--,.-.--.------,,- .-+.---",,-.--- ..---1

ENB221 K-14A (Fuji) 1 11111111111111111111111111111111111111111111111111111111IIII
"·--",,,·,,·..1-···--..,---,,-·----,,--·,, ..,,,,-- ,+-----.-----1

M4 X 8 2 111111111111111111111111111111111111111111111111111111111III

36140628

Drawing No. I Type (Maker) I Q'tyParts NameParts No.No.

14

2 I 111111111111111111111111111111111111111111111111111111111111

2 I 111111111111111111111111111111111111111111111111111111111111

(GOULD) I 1 I 111111111111111111111111111111111111111111111111111111111II1

2 I 111111111111111111111111111111111111111111111111111111111111

(Fuji ceramic)! 1 i 1111111111111111111111111111111111111111111111111111111111II

11111111111111111111111111111111111111111111111111111111111I

111111111111111111111111111111111111111111111111111111111II1

(Fuji) i 2 i 1111111111111111111111111111111111111111111111111111111111II

4 ! 111111111111111111111111111111111111111111111111111111111111

4128763 I. i 1 ! 111111111111111111111111111111111111111111111111111111111111

M5x8
I 2 I 111111111111111111111111111111111111111111111111111111111II1

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 -164- 111111111111111 111111111111111 111111111111111 111111111111111
III i 21 I 31 l 4 l *: :5 :* ,: .S I * 7 i * 8 * I, " :; :I ['I 199



From serial No. 50809508 and alter.

PartsIndex
No.

27 I 36183501

28 I 36177201

Unit No. 31
Electric (4) - C-MultipJe

11111111111111111111111111111111111111111111111111111111111I

2 i 111111111111111111111111111111111111111111111111111111111II1

111111111111111111111111111111111111111111111111111111111III

11111111111111111111111111111111111111111111111111111111111I

111111111111111111111111111111111111111111111111111111111III

111111111111111111111111111111111111111111111111111111111III

(Izumi) 1 111111111111111111111111111111111111111111111111111111111II1

111111111111111111111111111111111111111111111111111111I11II1------ .. _-_._.-+--

111111111111111111111111111111111111111111111111111111111111

111111111111111111111111111111111111111111111111111111111III
.-~---~--.--+-

111111111111111111111111111111111111111111111111111111111III
-~-------+-

2 111111111111111111111111111111111111111111111111111111111III
--f-----.~.----~-------'

4 I 111111111111111111111111111111111111111111111111111111111III
.+.~-_._-----..

4 1111111111111111111111111111111111111111111111111111111I1III

12 111111111111111111111111111111111111111111111111111111111III
-----i

3 111111111111111111111111111111111111111111111111111111111111

Parts No.Type (Maker) O'ty

Regulator

Pan head sems screw (2-pcs)

Channel base

AS-K

29 i 36141203

30 I 36177213 Pan head serns screw (2-pcs) M5 x 15

141302 Terminal BN50

32 I 36141301 Terminal 5M

End plate33 I 36140813 50

Clip BNL334 I 36141119

Terminal cover BNC32 110 L35 I 36141320

36 I 36141316 Terminal cover BNC22 220 L

Plate (for ground) 413409437 I 36140215

38 77211 Pan head sems screw (2-pcs)

39 47704

x8

M5 polish

M5x840 36147308 (58250511) I Pan head machine screw

M4x841 I 36147302 (74306414) I Pan head machine screw

42 I 36140026 Sticker (ground)

43 I 36177211 Pan head sems screw (2-pcs) x8

I1II1I111I11II1 11II11I11I11III 111111111111111 111111111111111 111111111111111 111111111111111
:11:1" 12:1 :!'3! 1:4:1" *:,:\: 16!:

-166- 11111111111illl 111111111111111 111111111111111 111111111111111
171: j:j:j 1.9:1 1:0:1

Note

1991/9/20



From serial No. 50809508 and after. Electric (4) - C-Multiple
Unit No. 31

Index
No. Parts No. Parts Name Drawing No. I Type (Maker) I Qlty

~J~~~32~_~ -1 Terminal bas~____ ~~~~1 05~. ~_____ _ 1 ~ 111111111111111111111111111111111111111111111111111111111111 _ -1

::;~=1125--(IW:r. ::~::::::::~~::::::::~:::::::I~::~::::~:~:--1--,-----I
;;;~~~-~------ I -;- 1111111111111111111111111111111111111111111111111111111I1II1 -r----

BN 75 (Izumi) ~ 1llllmlmilllllll~llllmmmllllllllllllllll -f

BNL 3 (Izumi) I 2 11111111111111111""11111111111111111111""1111111"""11

BNC 42 L=85 ---~~u;T-1-111111111111111111111111111111111111111111111111111111111111-+- -----l
-1-------1

CP31 E 1/3 1 111111111111111111111111111111111111111111111111111111111111

45 I 36177211 Pan head sems screw (2-pcs)

46 I 36141201 Channel base
1-------+-------------------------------1-----------_._--

47 I 36177213 Pan head sems screw (2-pcs)

48 I 36141303 Terminal
----

50 36141119

51 36'141321

Clip

Terminal cover

Parts No.

---- --+------------- -------- -+-- -+-----+-
52 I 36140722 Circuit protector

I1II1I1I1IIIII1 11II11I11II1II1 r 11111111111111 111111111111111 111111111111111 / 1IIIIf 11//111/ -1 68- /11111111111111 111111111111111 /1111111111111/ 111111111111111
·;·1* .!2t .13:1" t4* t5i. '1:6-': t7:t *8:1. *9* *'3:t

i--------+--.-----------------------_i__ -----------------+ --j

---.---t----------- ---+ -+----·-t

1------+------------------------+ ----+ -------------------------t ---l

Note

199'





"-co
1B
""0
c
Cd
COo
l{)
0)
o
COo
l{)

o
Z
Cd·c
CO
tI)

Ee
IJ.,



From serial No. 50809508 and after.

Unit No. 32
Pendant arm

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
No.

0--"-- ----- .-'-- --.--.-.---.-----,.--."'.-~~.--.-"".•.-~,-~~~--- --".,--------

1 36181305 Arm 4128943A 1
11111111111111111111111111111111111111111111111111111111 ""

f--.. ..-----,-~.-~--...---,--.-~.-----"-"~.- "---" "- ---""--

2 36181313 Post 4128949A 1
1111111111111111111111111111111111111111111111111111111111II

-~-- --,,- ••....".----,-----.--~.--'~..-.- - .__ .-"._._--"._--_ .._- 1"-"""--"'- r-

3 36181333 Flange 4128950A 1
111111111111111111111111111111111111111111111111111111111111

4 36177025 Spring pin $8 x 18 1
11111111111111111111111111111111111111111111111111111111IIII

""-"-~------"- "--"_ .. - -----.~-----~-------- ..--,,~ .. "- ~"

5 36177023 Spring pin $6 x 28 3
111111111111111111111111111111111111111111111111111111111111

1--------- \--------"---" .._--- r""·""-"---- "-"""

6 36177014 Spring pin $3.5 x 28 3
111111111111111111111111111111111111111111111111111111111111

- "---- t---"-"-" -- f-

7 36181337 Spring 4128951 1
111111111111111111111111111111111111111111111111111111IIIIII

1----------- "--"

8 36181340 Bushing 4128952A 1 set
1111111111111""111111111111111""'"111111111111111111111

1----- -"------------_ ..._-_._---- f-----. ---"---"--- _._-------- f--

9 36181343 Corner piece 4128953 2
111111111111111111111111111111111111111111111111111111111111

. ----~-.--------- 1---._-------------- --~- '"

10 36181327 Cover (1) 4128954 1
111111111111111111111111111111111111111111111111111111II1III

---- -" - --1--------"
11 36176821 (58250511) Pan head machine screw M5x8

111111111111111111111111111111111111111111111111111111I11II1

-'- --"---------- 1------. --,".----------

12 36177066 Countersink head machine screw M5x8
11111111111111111111111111111111111111111111111111111111III1

----"----"-- -~-. _.,-_.'_.

13 36181328 Cover (2) 4128955A 1
111111111111111111111111111111111111111111111111111111111111

14 36176821 (58250511) Pan head machine screw 8 4
111111111111111111111111111111111111111111111111111111I11II1

-- -----------
15 36181346 Ring 41 1

111111111111111111111111111111111111111111111111111111I11III
------""

16 36181349 Bottom plate 4128957
111111111111111111111111111111111111111111111111111111I11II1

17 I 36181"3-62
--t- "" I""

Ball plunger BP-12-H
111111111111111111111111111111111111111111111111111111IIIIIII

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 11l1li111111111* 1 * * 2 * * 3 * * 4 t * 5 * t 6 * -170- 111111111111111· 111111111111111 111111111111111 111111111111III
17* :1::3:1 :1.9* :1:01: 199119/20



From serial No. 50809508 and after.

Unit No. 32
Pendant arm

?:1361 76:a:
rt

:3::23029) 1 ~;; scre:

arts

Name iDrawing No" I M6x 1~::::::) I Q:~!IIIIIIIIIIIIII~~~~II~~III.III~II Note
.--f-

4 111111111111111111111111111111111111111111111111111111111II1

~--;;T;6181353 Hing bracket 4128958A 1 1111111111111111111111111111111111111111111111111111111111II
___ -j -l

21 36176724 (74314411) Cap screw M8 x 50 1 111111111111111111111111111111111111111111111111111111111111
1-.._---- -----.-----. -- +

22 36176743 Cap screw M10 x 12 1 11111111111111111111111111111111111111111111111111111111111I

2~176722 (21415514) I Cap screw " I M8x 25 "~ __+ 1IIIIIIIIIIIIIIIIIIIIIIImlllillmlllllllllili I

;st3~181325 I Cover 1 4128959 --~c- 1IIIIIIIIIIIIIIIIIIIIIIIIIImlllllllllllllllllili +

KR1 0-30 ~~ 1 111111111111111111111111111111111111111111111111111111111111

1------1---- -+ I -~f-IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII111111 +- ~

>- :28t36176822 (74305017) I Pan head machine screw I I MSx i0 t~i11111111111111111111IIIIIallili I1111111mlll!

19 I 36176717 (75168508) I Cap screw

26 I 36181367 I Clamp lever

M6x 25

4128947

111111111111111 111111111111111 111111111111111 111111111111111 JI~lfillllllll 111111111111111 -172- 111111111111111 111111111111111 111111111111111 111111111111111
l 1 .•. I·) -1 l or l .,. 4 * ',';;"'.'" t l 6 t l ., .,. * ~. l * ~, * .• '" .,.... . ~. .... .., . ~~itt·~· .. ..••. .,.. , ·f ,.. 1991

27 I 36181324 I Cover





L()
N

XMO(").0.-OCZetl
_"0._ C
CQ):::)(1.



From serial No. 50809508 and after.
Unit No. 33

Pendant box (1)

Index I Parts No.No.
~-

1 136149104
-_.'-._._--

2 36149201
~--- ---~---

3 36186801
-,-~--~---

4 36149203

5 36186801
--~-~.--

~36149216

36186802

8 I 36149217
--"'-'-

~:1492D5
1 6186806

-- -------
11 I 36183412

12 I 36183411
----

13 I 36183330

14 I 36186803

15 I 36183365

16i36186811

17 I 36183401 (36004335)

111111111111111 111111111111111 111111111111111
:1: 1 .t .1: 2 :1. t: 3 :t

I I I
PartsName Drawing No. Type (Maker) laity I Parts No. ! Note

-----.-----~---------~---------..-----------------.---+----1
Pendant case 078502B____. L__~.._1 111111111111111111111111111111111111111111111111111111111II1 I

DISP board ass'y 10 11 set r 11111111111111111111111111111111111111111111111111111111111I -I'~·--·----------..---_ ....-·-..--· ..------·----------t----+ ..l----------
:a_E:~:;d".~;;SCre~(3~~~ ~-6D2~- ~.~~~~- -~e~ ::~~:~~:::~::::::::::II~~~::::~:::::~~::~:f----
--------- .....-..---..- . ---..----- ------ ...---.---.---..-1'-- ...--- - j
Pan head sems screw (a-pes) M3 x 6 polish I 6 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII!I

------------t--- ..--- . t·- .. ·- ..··-..··..----

CPU bracket M10787 I 1 I 11111111111111111111111111111111111111111111111111111111111I 1-------------- ....-....---+----.- ..L -+_... _
__________ Pan head sems screw (3-pcs) I . ~-~~-~~i:~-----------J---~---J1111111111111111111111111111111111111111111111111111111111111.. ... ,:~--~~-i-~~~=-~t::::::::~----

--+-------~.----++;:;;;::~~n:3--PCS-) ~11 00028 : ~:~116S'D'R'BS1(red)J··~-J :::~:::::~::::::~::~:::::::::~I~~::~::~~t-=---
Pushswi1ch(poweroff) I E421100029 I MHM-1S·D·G·BS1 (green)11 1111111111111~1111111~lllmIIIIIWlilllllllmi

+ . BZ I E441100~EEl~(~. INatiOOallJ1._ Illmlllll~I~lllllllmilllllllllllllllmll~IIC=~~
M3 x 10 polish l 2 111111111111111111111111111111111111111111111111111111111III I

-.:. Pull "... JA42:C.6 (Ta'~~; eJ 1IIIIIIIIIIIIIi~IIIIIIIIIIIIIIII!IIIIIIIIIIIIIIIIII!t==.
Pan head sems screw (s-pes) I i M5 x 10 ! 4 11111111111111111111111111111111""1111111111111111111111111

SW1, 3[ E421200009 I S-2A (NKK)-r--2-r 1 """11111111"""1111111111'"11111111 11111 11111 1111II Ii +------1

Buzzer

Pan head sems screw (3-pcs)

Toggle switch

Im~~ Imm~ Ilm~* 4 :t * 5 I * 6 * -174- 11II1111II1IIII 11111111111I111 111111111111111 I1II111II111II1
J7t: t::3t ;f:9:f: .;(i:*

1991/9/20



From serial No. 50809508 and after.
Unit No.33

Pendant box (1)

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. NoteNo.

18 I 36183402 (36004336) Toggle switch SW2 E421200011 S-3A (NKK) 1
111111111111111111111111111111111111111111111111111111I11II1

19 36149401 (36330738) Setting ring E499900023 AT-506 (NKK) 3
111111111111111111111111111111111111111111111111111111I11II1

20 36149218 Panel bracket I M10791E 1
_11111111111111111111111111111111111111111111111111111I111II1-'

,3B44~2~~ 7 7O'~721 Seat panel ~';it"if, (" M24041 1
e- 111111111111111111111111111111111111111111111111111111111111--

22 36176811 (36329928) Nut M3 type-2 4
111111111111111111111111111111111111111111111111111111111111

23 36176916 (74307612) Spring washer M3 4
111111111111111111111111111111111111111111111111111111111II1

24 36177102 Washer M3 polish 4
111111111111111111111111111111111111111111111111111111I11II1

25 I 36149110 Front panel M1079202C 1
111111111111111111111111111111111111111111111111111111111II1

26 36186801 Pan head sems screw (s-pes) I M3 x 6 polish 2
111111111111111111111111111111111111111111111111111111I11II1

27 36176818 Pan head machine screw M4x 10 2
111111111111111111111111111111111111111111111111111111111I11 _ ~-

28 36149114 Stop bar M1079301 2
111111111111111111111111111111111111111111111111111111I111I1

29 36149115 Stop bar retainer M1079302 4
111111111111111111111111111111111111111111111111111111111II1

30 36149224 Screen (1) M24058 (Asahi) 3
IIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII11I11 I

31 36149225 Screen (2) M24059 (Asahi) 1
111111111111111111111111111111111111111111111111111111111II1I

32 36186809 Pan head sems screw (a-pes) M4x8 4
111111111111111111111111111111111111111111111111111111111II1

l-

I
33 36177225 (75421105) Pan head sems screw (a-pes) I M4 x 10 4

111111111111111111111111111111111111111111111111111111111II1
.- _.- I

1III IIII II~~I II~I II~I II~I* 1 * * 2 I * 3 * * 4 * * 5 * r 6 * -176- 1III II~I II~I Ilml
* 7 * * 8 * * 9 * * 0 * 199'





...:
(l)
;t::
ro
-u
cro
coo
LOeno
COo
1.0

a
Z
ro
°C
ill
fJ)

Eeu,

xvaC").CI-'cOroZ-u.•...c
°c CD::>a..

/
flr=

/
I
/
/
/
I

I

/
I
I

/
/

\'
\\ , \.

/
,'L__~~=~,=~ \~~\\:- ~ r:)/

---~



From serial No. 50809508 and after.

Unit No.34
Pendant box (2)

i
I~~.X Parts No. PartsName DrawingNo. Type (Maker) Q'ty Parts No. Note

[,- ~'4923~__ holder M10839 1 :-llmllilllmlllllllllill~~lillll~mlllll~1111 I

2 36181134 Nut M4 type-z 2 1111111111111111111111111111111111111111111111111111111IIII1
1---- ----------.-.---- ..--.--.-. ---·f-

3 36176918 (44027327) Spring washer M4 2 1111111111111111111111111111111111111111111111111111111111II
f----------.- ----.----------------.-. ---- t--- --j--·---··----·-I

4 36177104 Washer M4 polish 2 1111111111111111111111111111111111111111111111111111111111II
. -------i---

5 36149122 Cover plate M1084002 ,1 1111111111111111111111111111111111111111111111111111111111II I

1---- ----------..---------·-·1-- ..----"'- _ -+-.----- ...---.-..--..-
6 36176811 ___ Nut M3 type~_~__ . ._.. ._.___ 4 +_ 111111111111111111111111111111111111111111111111111111IIIIII __L _
7 36176916 (74307612) M3 4 111111111111""11111111111111111111111111111111111111111111 I

8 361;-71 02--- ~;-~~~~~------------ t-.~--+- IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIT-----------

9 36149111 ---.----- Pendant rear cover 1 111111111111111111111111111111111111111111111111111111111111 1-----------
I-----f----- ..-....-- ..--..------- _-. -t-·-------·--·-·-

10 36183361 Hinge B-102-4 (Takigen) 2 111111111111111111111111111111111111111111111111111111111III I
_ f--- .---1----------- - -.----.--- _1.______ - ..--

11 36177064 Countersink head machine screw M4 x 8 8 111111111111111111111111111111111111111111111111111111111III I
1--- ---.--.-------~-- -..----.-.--.------------...-. . --~.-------

12 36149210 P.C.B. (REG) E020000010 I S-2852 1 set 11111111111111111111111111111111111111111111111111111111111I I
1-- 1-----------___________ -----------------.--.--- -1-----------.

13 36186806 Pan head sems screw (a-pes) M3 x 16 4 111111111111111111111111111111111111111111111111111111111111 I

~-~6149~-11 SW regulator E600000032 5V 10A (Stanley) 1 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII-l-----------
15 36186803 f--P~n head-sems screw (3-P~;- -----.- M3 x 10 polish 3 111111111111111111111111111111111111111111111111111111111111-t------··------·

--..-.-- f----.--.--+.- _ _ . --+----------.-
16 36149123 Cover plate M1 0841 11111111111111111111111111111111111111111111111111111111111/ I

17 36176811 . Nut type-2! 3 111111111111111111111111111111111111111111111111111111111111(---------.-.-

111111111111111 11II11I11I11II1 111111111111111 11II111I1I11II1 11II1I1I1111II1 111111111111111
1'1:1: :12:1 1:3:1. :14:1 l5t l61:

-178- 11II1111II11II1 111111111111111 11II11I1I111II1 111111111111111
:1.71 j::31 t9J j'):1

1991/9/20



From serial No. 50809508 and after.

Unit No. 34
Pendant box (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note
No.

--.-- --~~-.~~.--- ..... -.... ".,--.~."- ..-..-~-..--,,-".--------.-. 1-- •...---- ... .- ..----- r-----.--.--.---.---.-.- . ""_._--_ .._- .._------- 1-'

18 36176916 (74307612) Spring washer M3 3
111111111111111111111111111111111111111111111111111111111I11

.._--- •..._ ..- 1--- .--.- ...---.---.'-- ~-- ...-~.------.----~ ~--.-~--- --~---------.--- '-------'- - f--.-~-

19 36177102 Washer .____ .___ .___ _ -1M3 poush 3
111111111111111111111111111111111111111111111111111111I11II1-- ----.-- I-- -\--

20 I 36149422 Packing 10 x 20 x 2000 1
111111111111111111111111111111111111111111111111111111I11II1....---...···l··--- .. -.----..-..--~-- ------------------+._--- . --- - -----

21 I 36177067 (44253227) ~ounte •• ;n~head machine screwt 'M4 x 30 2 111111111111111111111111111111111111111111111111111111I11II1,.-.-...+-.-----.----------~
-. IIIIIIIIIIIIIIIIIIUIIIIIIIIIIIIIIIIIII .22 I 36186801 Pan head sems screw (3-pcs) M3 x 6.._-+-----_...-

-. Wire harness EXII-E E890000529--- Pendant_=a_136149301 1 111111111111111111111111111111111111111111111111111111I11II1
._--_.

24 36149302 Wire harness EXII -i E800000037 KEY BD cable 1
111111111111111111111111111111111111111111111111111111I111I1

25 36149303 Wire harness EXII-J E800000038 OISP BO cable I 1
111111111111111111111111111111111111111111111111111111111II1

--2S-t'36149304 .. I Wire harness EXU-K

.i.

E890000533 DISP, BD-KEY BD 1
111111111111111111111111111111111111111111111111111111I111I1L _27 t;149305 Wire harness EXII-L E890000534A +5V 1
111111111111111111111111111111111111111111111111111111111II1

-- ._---.,--- ..

28 36149306 Wire harness EXII-M E890000535 Front panel 1
111111111111111111111111111111111111111111111111111111111II1-.~.--l-

29 I 36149307 Wire harness EXII-N E890000536 Door earth cable 1
111111111111111111111111111111111111111111111111111111I111I1i

30 i 36149308 Wire harness EXII-O E890000537 DISP, BD 1
111111111111111111111111111111111111111111111111111111111II1I

I

31 I 36149128 Cassette deck chassis M1084202A 1
111111111111111111111111111111111111111111111111111111111II1

CMT, option
I

32 I 36183465 SW regulator E600000021 SS25U-12 - 2A (Stanley) 1
I 111111111111111111111111111111111111111111111111111111111II1

CMT, option
--,-

11111111111111111111111111111111111111111111111111111111111I I CMT, option33 36186801 Pan head sems screw (3-pcs) M3 x 6 polish 2

34 36183311 Cassette E603000001 MT-2R-02 (TEAC) 1
111111111111111111111111111111111111111111111111111111I11II1

CMT, option
- --- .. -.--,.-- ..-~--.------- .. -

11II1I111I11II1 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
~l:j. '.2It3:1t4:t *5:1 t6.t -180- III~ IM~~ II~~ Ilm~

* 7 * * 8 * * 9 * * 0 * 1991



From serial No. 50809508 and after.

Unit No. 34
Pendant box (2)

I~~X Parts No. Parts Name DrawingNo. Type (Maker) I Q'ty Parts No. I Note
=:-;... 36t!l68~~_____ Pan head sems screw M3'-~~IiSh==~~IIIIII~illll~IWiilililiilljcMT' ,option
~36 361492_~ ________..___._. _..~~~~~~_~:::~~_t~_~____. E000000085. _!-247_~~______1 s~L 11~11~IIIIWlmllllllll.illilgIII11~MT~option

37 36186801 Pan head sems screw (a-pes) M3x 6 I 4 111111111111111111111111111111111111111111111111111111111111 GMT,option
---38 "';~~'~~;;---'----"~~~~-~-~'~~~~~-ate M1084302A+----------- --.--- -1---- - 111111111111111111111111111111111111111111111111111111111111 'r~-~~~,';~;~~

40 36183401 (36004335) Toggle switch SW4 S-2A AT-506 (NKK) 1 111111111111111111111111111""11111111111111111111111111111 I GMT,option
i--. ..----.----.---- .. -----.1-+--.----- ..-:

~_ 36149402 Toggle switch SWS. . .._~08 Ar:.~6_ ,~NKKll_l_llllllllllmIIIIIIIIMllmIIIMII.IIIIIIIIIII~~:r-,OPtlo~i
42 36183408 (36004326) Switch MHM-1S4MBS1 3 ~ 1IIIIIIWlllllllilimilUI111mIII1I11III I GMT,optic n

"~3 36183417 .. ~k~e~minal~I,_ E5~OOO~~-ICF9~ =,---=-1. I''';' 1IIIIIIIIIIIIIIIIIIImlllllmll.lllllllllc~~';~~on1
44 36186803 Pan head sems screw (s-pes) . M3 x10 .. L2 1111111111111111111111111111111111111111111111111111111111111 GMT,option i

45 36149317 Wireharness EXII-GMT1 E80000003;'--C'MT~--~abi;-------------1 ~.. --- 1111111111111111111111111111111111111111111111111111111111111-CMT~-~Pti;-~i

i----'-'-- r---·-·---·------ ···--·--·-····-----r---··········------·-·---------·-·'.--"'- ·-1--~---·--·--.--.-..--.- ..-.-----.....-.-..-.--+-....-.-.....- _. . . --t--.--.-.-----~

:::f~~i~=~-~~=-~='~,~~:~~I-~~0ooo==~i=f·::~~~~:~:::;~:::~~:~~:·
111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
:1:1*: :I.2l t3! 141: :15:!: i6.t -182- 111111111111111 111111111111111 111111111111111 111111111111111

:j: "7 :j: I: ,,: :j: !. " l j: 01
1991/9/2C



xo
lOLlM_
.ct!
00
zE.•..•0
.- <l>t:_:::lW

...
(l)

'§
"0t:
ct!
0:>o
1O
0'>o0:>o
1O

o
Z
ct!
.;:;
OJr.n
Eeu,

\

I
C")
CO
T"'
I



From serial No. 50809508 and after.
Unit No.3

Electrical box (1)

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
No.

----f------- --.------

1 36149604 Control box f'0796020 1
111111111111111111111111111111111111111111111111111111111II1-.- ~- ..--------.-.--------.------

2 36149721 Hransfonner T2 E4001 1.0 KVA (Stanley) 1
111111111111111111111111111111111111111111111111111111111II1

3 36186804 an head sems screw (s-pes) x 12 polish 4
111111111111111111111111111111111111111111111111111111111III

. .~----- .....

4 36149610 Bracket M10825 1
111111111111111111111111111111111111111111111111111111111II1

36186809 ______ ~an-head ~~ms scr;~ (3-PCS! --
_.. -

5 M4 x 8 polish 2
111111111111111111111111111111111111111111111111111111111III

."~

6 36149608 Cover M1079902A 1
111111111111111111111111111111111111111111111111111111111IIIr------.-.---~---.-.--- 1---

7 36186809 Pan head sems screw (a-pes) M4 x 8 polish 10
111111111111111111111111111111111111111111111111111111111111

8 36149614 Sticker (electric) M8000705A 1
111111111111111111111111111111111111111111111111111111I11II1I---

9 36149728 Rubber bushing 1
111111111111111111111111111111111111111111111111111111111II1------

10 36149729 Rubber bushing MG-9 1
111111111111111111111111111111111111111111111111111111111II1

---"- -_.. _.

11 36149618 Rubber packing M2603701 1
111111111111111111111111111111111111111111111111111111111111

12 36149611 Earth bar M10824A 1
111111111111111111111111111111111111111111111111111111IIIII1

--_. - ~
13 36379120 Pan head sems screw (a-pes) M4 x 10 polish 7

111111111111111111111111111111111111111111111111111111111III
-

14 36149624 Power unit ass'y M9022902A 1 set
111111111111111111111111111111111111111111111111111111IIIII1

---
15 36177226 Pan head sems screw (3-pcs) M6 x 20 polish

111111111111111111111111111111111111111111111111111111I11II1
-~

16 36186814 Pan head sems screw (s-pes) M6 x 16 polish 2
111111111111111111111111111111111111111111111111111111I11II1

- -

17 36149623 Power base M10797A 1
111111111111111111111111111111111111111111111111111111IIIIII

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
t t * * 2 * * 3 * * 4 * * 5 * « 6 * -184- II~~ II~~IOO~~ Imml* 7 * * 8 i * 9 * * 0 » 199119/20



From serial No. 50809508 and after.
Unit No. 35

Electrical box (' )

I~~X Parts No. ! Parts Name I DrawingNo. I Type (Maker) Q'I; ~a~~o~. I Note

~9 ~ 36186809 __ ~ ~_ _~a~he~d se~~ ~~ew (3~~CS)_l M4 x 8 polish

20 36183705 Transformer T2 I E400100~T272 VA 1 111111111111111111111111111111111111111111111111111111111111

21 361868-;~ ---~ ~:nhe~ds~F:s~re~-(~~p:s~ tl_._=--1~5_X1~pOliSh__ 4 111111111~lllllllllllllmWlllllllmlmllilll-+-------l
22 36149628 Fuse bracket M10802 . 1 111111111111111111111111111111111111111111111111111111111III

-P~~~-~~;~ems scre;;~~~;- -- M4 x 8 ~liSh - .-- 2 111111111111111111111111111111111111111111111111111111111111 -+----------1
-- --- ---1------~..----- ..-j

__ 24 36183715 Fuse F1, 4 E412020024f--MF6~R~ 1_~_111111111111111111111111111111111111111111111111111111111111 -t-----------I

!- 25 36183711 Fuse F2, 3, 5, 9=41~~0200~~f--MF61 NRO.5A I_~___ 111111111111111111111111111111111111111111111111111111111111 ~+------~---1

26 36183712 Fuse F6 E412020015 MF61 NR1.SA 1 1111111111111111111111111111111111111111111111111111111111II

~::-;~:-:: :---- -:~::: :: ::-::::::.~~:~::::::A-=t:-t :~~~~~~::~~:~:::~:~I:::'-----·---1
. -----+ --1--- ..~

83710 Fuse holder E499200004 SN-1301 9 f' 111111111111111111111111111111111111111111111111111111111II1

I 49724 Terminal block - TB1 E510000108 K-05-8P (Kowal -~- 111111111111111111111111111111111111111111111111111111111111

31 36177121 Pan head sems screw (3-pcs) I M4 x 20 ;1111111111111111111111111111111111111111111111111111111111111 --f---------l
-l---~--_l

NF1 E402000008 SSCD-3000 (Stanley) I 1 111111111111111111111111111111111111111111111111111111111111

~~ 33 t 36186~09- _ t Pan he~d ';mssc~~w (3-pcs) -- ~ -M4 x 8 ~~~_~ _t_~ _-II~IIIIIIIII~IIIMI~III~IIIIIIIIUIII~IIIIII~I-+--~--~
NF2 i E402000010 i SSKF-0500 Is,anl·;)1 1 1IIIIIIIIDlllllllmllllll~IIIIIIIIIIIIIIIIII!111

Noise filter32 I 36183620

34 I 36183621 Noise filter

I1II1I111II1II1 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
"II; :1-2:< 131 t4l :1:51 -fE,I:

II~~ IM~~III~ Ilm~:I: 7 :I: l 8 * * 9 * :I: 0 :I:-186-
199'



From serial No. 50809508 and after.

Unit No. 35
Electrical box (1)

Index I Parts No. I Parts Name Drawing No. Type (Maker) Parts No. NoteNo.
1-- .~,-"-..--"----."."",,---.--"."""-.- --.----.,,-------.---~---~.--~- ..

35 36186803 Pan head sems screw (s-pes) x 10 polish 2
111111111111111111111111111111111111111111111111111111111II1----- 1---"---"-------""--"""-------"

:36 36183615 Magnet switch Mg E430010001 AC200V (National) 1
111111111111111111111111111111111111111111111111111111111II1

37 36183617 Magnet switch bracket E499020004 (National) 1
111111111111111111111111111111111111111111111111111111I11II1

36149733 Condenser E4021 00002
YQ-23 O.1IlF lOOn

1
111111111111111111111111111111111111111111111111111111111II1270V Y2 (Hitachi)

--"""------""---""-----------"""-"-----"--"- t-------""-

39 36183757 (74307725) Lug terminal 1.25-4 2
111111111111111111111111111111111111111111111111111111I11III1----- --.---.- .....---.-.,---.~--.."-~-,-.-..."'--~,--...-,".-,._- ---.'''...-,---,--,..''-"..-..-.,----,~-~--.''"----.---.-'-~..-<---.~-'---'-- -."-'---"

40 36183624 (36004343) Control relay RY-1 E430020001 MY2-1008C (OMRON) 1
111111111111111111111111111111111111111111111111111111111111--~-'----.--."-"'----.-~..'.-"'.------.""'--~-".----,-----...... - ..~---,----.....-.--.--,---.--.---.-.--~,.-.--'".-----...".-. -i---

41 36183626 Relay socket E49901 PYF-OBA (OMRON) 1
1111111111111111111111111111111111111111111111111111111I1III1------ '--------"------------"-""---_._- -- .•..----" ..-.•. ,- ...•------- ...------ ...-... -, ...-.-.--,,~- •.---" i-"----"-"---- --

42 36183625 Relay holder E4SS82888::! PYC-A1 1
111111111111111111111111111111111111111111111111111111111111

----,,- ..----------"-.--------"~------ --- "" l-:

43 36186804 Pan head sems screw (3-pcs) M3 x 12 polish 2
1111111111111111111111111111111111111111111111111111111111II

--- "

44 36183721 Block terminal TB7 E511001302 1
111111111111111111111111111111111111111111111111111111111111

--""._-----,

45 36186806 Pan head sems screw M3 x 16 2
1111111111111111111111111111111111111111111111111111111111II

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 :I: * 3 * * 4 * * 5 t * 6 * -188- 111111111111111 111111111111111 111111111111111 11II111II111II1
17:1:1:,::1: 19J iO~

1991/9/20



...:
<D

~
1:Js
coo
LO
0)
ocoo
LO

ci
Z
ct!''::
<D
(/)

Es
LL

~M

.,
yB

~!~<~ (j c;,
J

\.-- ~

0)

\

CO

\

..-

\

J

\
\0



From serial No. 50809508 and after.
Unit No. 36

Electricalbox (2)

InNdex Parts No. PartsName DrawingNo. Type (Maker) Q'ty No. Noteo.

1 36149629 Servo bracket M107958 1 111111111111111111111111111111111111111111111111111111111111
t-------l!-.---~--- ..---- ----- .------- '-------

36177226 Pan head sems screw (3-pcs) M6 x 20 polish 4 111111111111111111111111111111111111111111111111111111111111
.__ ._--_._ ..__ ..__ .._...... .._ ...._----

36149635 NC3B plate M10801 1 1111111111111111111111111111111111111111111111111111111111II
1- -+ __ ._ __._ ._. .+_ __ . ._ __.-- ----- - ..- - -.--.- -.. ..L _•... _ .•.... __ •.... •

36186809 Pan head sems screw (3-pcs) M4 x 8 polish 2 11111111111111111111111111111111111111111111111111111111111I I

5 36186801 head sems screw (3-PCS)" M3 x 6 polish 4 111111111111111111111111111111111111111111111111111111111111·l-------

1(6) 36149638 (NC3B) E000000024 1 set 1111111111111111111111111111111111111111111111111111111111II .. ]----.--

7 36186806 head sems screw (3-pcs) 1-'M3x 16 4 11111111I1I111II1I1111I1I111111111111111111I1IIIIIIIIIIIIIII'l-'.---- ..

8 361':;;~41 P.C.B. (RY01) '-~";OOOO;~~~6 S-2774A t..-~. set f-. ""IIIIIIII1I1I11IIIIIIIII1II1IIIIII1IIIIIII1I1""IIIIIIII-r----··----·1

f--~1-;~6806 pan.head s~:~-scre:~(3-p-CS)__ -_- -_- M3 x 16 ~:;-- - IIIRIIIWIIIIWID~mll~IIIIIIIIIIIII~1111J=-.=
~~9644 Servo amplifier unit SA E610000004 PDT-B3B-10 (Sanyo) 1 1111111111111111111111111111111111111111111111111111111111II I

11 36186812 -- Pan head serns screw (3-P~ M5 x 12 pOliSh_ 4 1111~11111111~111111~1~11~1I~lijllll~Mlll~=~
12 36149619 Sponge M2603702 2 1111111111111111111111111111111111111111111111111111111I1II1 I-.. .L ....---.--
13 36149647 __P.C.B. (Power) E020000011 S-28548. ..._1 set 11111.1~1111111111~IIIIIIIIIUlllllllllllmlillllI
14 36186806 Pan head sems screw (s-pes) I M3 x 16 4 .-- 111111111111111111111111111111111111111111111111111111111111 ..1--··-··-·-....1

--;-5 36149710 --;;;islor R2 E19000000BFoHS5.1-0J--- --~-- 11111111111111111111111111111111111111111111111111111111111,-1-------

c 16 36186809 Pan head sems SC':.'3-PCS) __ M4x 8 polish - - 1 11~1~1.1111~llllllillllllllllnlllllmlll r-=
17 36183739 Resistor R3 E190000006 RGB10HS 560QJ 1 1I1111"""IIIIIIIIII"""""I1II11I""IIIII~""11I11I I

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
III :t2l '~:3:1 l4l l5l iE-I:

-190- 11II111~IIIIII 111111111111111 111111111111111 111111111111111
I ,'1.1· .:., I ::' :I i. t1 .;

1991/9i20



From serial No. 50809508 and after.
Unit No. 36

Electrical box (2)

Index Parts No. Parts Name Drawing No. Type (Maker) I Q'ty Parts No. NoteNo.
~----- ---·-··--------·--------·-·-t~,-----------------------18 36183742 R4 E120010132

__~S=~~~ __ ~enon~ --~-~~lllllllllllllllllllllllllllllllllllllllllllllill1111111111111_._- _._ .._-_._---

19 36186801 head sems screw (a-pes) M3 x 6 polish 1 t 1111111UIIIIIIIIWIIIIIIIIIWllmll~lmlm
-"-,----._--_. --..---," ...--.--~--.---.'------t------------- ....-.-- ..--.-------.-.-----

20 36183525 Diode stack ST1 E301000007 S 25 V B40 (Shindengen) 1 111111111111111111111111111111111111111111111111111111111III
f-·-- • ,, ____ .H_ . ______ .~ ___ •. __ .__ .• _. __ .• __ ._._~ ___ .____ ._______ ,. ___ --_ .•....__ ..__ ._---._--- ------------_._---------- ---,----- - - ._._-_._-------

21 36183524 Diode 01, 2 ~OOOOOO03 UC5E (Hitachi) 2
111111111111111111111111111111111111111111111111111111II1II1'------ ---_. -----_._---_._-----_._-_. --_._----_. __ ._.._- _ ..._._._-_.- j-----------_._--_._---- -·---·--f--

22 36149760 Lug terminal
I

1.25-3.7 2
111111111111111111111111111111111111111111111111111111111II1

------------ --

23 149714 Noise filter ZNR1 E402200004 ERZ-C20DK221 (National) 1
111111111111111111111111111111111111111111111111111111I11111

-.-~-------~--. ----

24 36186805 Pan head sems screw (3-pcs) M3 x 14 polish 1 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIII11II1._----- --------_.-------- -~---..~".----"-.,~---

25 36183631 Control relay RY2 E430130001 BW35581 (National) 1
111111111111111111111111111111111111111111111111111111I11II1

--- --~--,- '-
26 36183627 Relay bracket E499020005 BW9154 (National) 1

111111111111111111111111111111111111111111111111111111I11II1
--f-----,- _._- -----~--

27 36149701 Fan E451000002 Mini ace 25 109S091(Sanyo) 1
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIII11II1

".. "".-~ ..-,.-. -_._------- 1--------------- --,~-- +-
28 36176828 Pan head machine screw M3 x 30 3

111111111111111111111111111111111111111111111111111111111II1
1---- ~---.,----"..----."~~---- ..- ----- t----~-----

29 36177109 Washer M3 3
111111111111111111111111111111111111111111111111111111111II1

--- - -------
30 36176916 Spring washer M3 3

111111111111111111111111111111111111111111111111111111111II1
---,_._------- _._--------------------_._- -.---,------~ ..----~-- -----~-.--

31 36149714 Noise filter ZNR2 E402200004 ERZ-C20DK221 (National) 1
111111111111111111111111111111111111111111111111111111I11111

----------_.------------ f-.----- ...-------..------- -_. --.----~--- ..

32 36177224 Pan head sems screw (s-pes) I M3 x 15 pollsh 2
111111111111111111111111111111111111111111111111111111I11II1~~~~::~~=~~~:~:nK_~~~moooo~~::~::~moo- ..----.-~.----.

1
111111111111111111111111111111111111111111111111111111111II1

111111111111111111111111111111111111111111111111111111IIIII1

-----_._._-.-
2

I i ____ -

1III1I111I111I1 11II11I11II1II1 111111111111111 11II111I1I11II1 111111111111111 111111111111111 -192- 111111111111111 111111111111111 111111111111111 111111111111111
11'1 !2:1 1:31' '1:4* 151. '1:61: lit 1:3:1' '19:1: l0l

199-



From serial No. 50809508 and after.
Unit No. 36

Electrical box (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty I
No. Parts No. Note

35 36183732 Condenser C2 E250030225 MD12G225K (NTK) 1
111111111111111111111111111111111111111111111111111111I11II1

36 36186809 Pan head sems screw (3-pcs) M4 x 8 polish I 2 111111111111111111111111111111111111111111111111111111111II1

37 36149659 Fuse bracket (2) M10798
I

I 1
111111111111111111111111111111111111111111111111111111111II1±38 36149723 Fuse F11 E412020027 MF61 NR1 OA
111111111111111111111111111111111111111111111111111111111II1--

F10 I E41202001539 36183712 Fuse MF61 NR1.5A (TOYO) 1
111111111111111111111111111111111111111111111111111111111111

40 36183710 Fuse holder E499200004 SN-1301 (SMK) 2
111111111111111111111111111111111111111111111111111111111II1

+
41 36186809 Pan head sems screw (a-pes) M4 x 8 polish 2

111111111111111111111111111111111111111111111111111111111II1-- ----:--

_~~~; (75420124)
Terminal block TB2 E510000108 K-05-8P (Kowa) 1

111111111111111111111111111111111111111111111111111111I11II1

43 36183721 Termi nal block TB6 E511001302 LK 2P~_ 11~1!lmIIIIIIMMmlllllllll~I~IIIIII\1111111
44 I 36186806 Pan head sems screw (a-pes) M3 x 16 ,2 111111111111111111111111111111111111111111111111111111111111

_I ___

45 36183733 Co nde nser C3 E270000002 SM2 50LASN·1 00 B )= 1 I Ilm~I~111 ~~I~I ~111I111I111111~1I1~~!~
46 36186801 Pan head sems screw (a-pes) .1 M3 x 6 polish ~ mm~lmllll~I!lllllmllll~lIlmlllilll~~111111
47 36149709 Resistor . R1 -t E190000007 I RGU30HS 33 kQJ J 1J 11I11I~11~11111I~lllli~IUINIIIIII~I~III~1111

f----- ----
48 36186809 Pan head sems screw (s-pes) ! M4 x 8 polish '1 111111111111111111111111111111111111111111111111111111111111

49 36149717

50 36186802
Pan head sems screw=+~ M3 x 8 polish .~ ... 1. 11I11~111I1I11I~IIIIIIMIIII~IIIIIIIIIII~I~111111

51 36183825 Spacer M260_0_8~~_J KS-1 : 1 I 111111111111111111111111111111111111111111111111111111111111

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * t 5 * r 6 * -194- 111111111111111 111111111111111 111111111111111 111111111111111
:l7t .I:'~:j: :1·9:1: :j.O~

199119/20



From serial No. 50809508 and after.
Unit No. 36

Electrical box (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note·No.
--

52 36186802 Pan head sems screw (a-pes) ! M3 x 8 polish 1
1111111111111111111111111111111111111111111111111111111111I1-

53 36149735 Wire harness EXII-A E8900005258 Transformer fuse 1
111111111111111111111111111111111111111111111111111111111II1----- "--, .- I-- --1----1-

54 36149736 Wire harness EXII-B E890000526 Servo amplifier 1 1111111111111111111111111111111111111111111111111111111111II
- . --

_EB~0000527A t.Relayboard --=1-'-- IIINIIIIIIIIIIMIMIIII.II~IIIIIII~III ..._~_=55 36149737 Wire harness EXII-C
---~--------~~----

56 36149738 Wire harness EXII-D
E890000528 1 111111111111111111111111111111111111111111111111111111111III

----- f-------.--.- -~--.----.------.------

~B90000530· VeN13 1i ImIDlm~lllllllllllllllmMlllmllllll~lmlll57 36149739 Wire harness EXII-F
-- --- +36149740 Wire harness EXII-G EB90000531 GanSlormer luse 1 11I1111~1111~lllmllllllllllllllllllllllllllllll

. ------_._------
---- ~-----~w~rP,--c + ..----36149741 Wire harness EXII-H E89 0000532 Transfo rme r fuse 1 1111111111111111111111111111111111111111111111111111111111I1

..._------_._------

E890000539 Servo am~~ifier DC ;ower 1-- - 111111111111111111111111111111111111111111111111111111111111 -60 36149742 Wire harness EXII-Q

6 49748 Fan cable E701<l00OOS:89-016-L 10 (Sa-;Ir-1-~ 1IIIUlllllllllllllllllllllllillmlllllllili -~ _=-~
---------

62 183528 Bushing E712000003 KG-016 (Kitagawa) 2 111111111111111111111111111111111111111111111111111111111111
----~---- --- ------ -------

63 36149754 E711120002 DKN-05 (Kitagawa) 1
111111111111111111111111111111111111111111111111111111I111I1

--~--.---.- ..-

·····1111111111111111111111111111111111111111111111111111111111II -

--
64 36149755 E711200001 ABMM-A (Kitagawa) 21

.... ---- ----- '"-.-~-- ---
,

----- ------1-------- 1----_._---_._- -_._--- -----~-~"..-"----------. ,

"- ---~- ---~-- ------~-----.----. -

---- -----, I

I.._------_._---

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
:!:1~ :1:2. ;:3:t l4:;: ,*,5:1: ·*6,: -196- Im~~ Im~~ II~~ Imm~

'*' 7 '*' * 8 * * 9 * * 0 * 199





xs
",.c
C')u

.:!::!'
03':
Zf/)
.•... -.- 0Co
:::::>I.L

~
CD

~
"'0
C
ctl
COo
l{)
eno
COo
l{)

o
Z
ctl·c
CD
f/)

Eo•..
I.L

~
G
I

II 0

I



From serial No. 50809508 and after.

Unit No. 37
Foot switch box

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty rui~,~,ffii,n+Note.No.
- --- --

1 36171205 Foot switch box ass'y 4129128 1 set
-

-111111111111111111111111111111111111111111111111111111111Illr-2 36171302 4120738A 1
--- +-~--

3 36171306 4120739A I 1
- 1111111111111111111111111111111111111111111111111111111111II J---~----L __

4 36176818 Pan head machine screw M4 x 10 I 9
111111111111111111111111111111111111111111111111111111111II1 II

-- -------------- ----_._---- -t----------
5 36171213 Pull A-42-8-4

(Takiqen) 1 1111111~llrnll~llllilmllllllll!IWIIIII~illl+ _
--.--.----~--,.----. -- ------

6 36176807 Nut M6 type-2
2 1IIIIIIIIIImllliliMIRIlmlllllllllllllllirn t- ..~._

t----- f--------- ..---------------
7 36176923 Spring washer M6 type-2 £ 1lllllllllllmlllllllllllll~IIIIIIIIIMnlllllllll

~--.--.-."1--------

8 36171217 Rubber cushion SK-1910 ITa"""") I 4 _; IlilllrnllllllllllWlmllll~IIIIIIMllmlllt .. ___
---c-- .-._._------ ~----- ..------ --

9 36176816 Pan head machine screw M3x8
4 1IIIIIIIImlllllllllllll~mmllllml!111 _.~ .._. _. ._

--- ----------------- 1---------

10 36171221 Foot switch SF-1 red 1 111111111111111111111111111111111111111111111111111111I11II1
-- -_. __ o..

3 1111~IIIIIIIIIIIIIIMIIIIIIIIMlllllllllmlmt-----11 36176818 Pan head machine screw M4x 10
------_ ..._--- ---_ ...- -

12 36171222 Foot switch SF-2 black
1 111111111111111111111111111111111111111111111111111111111111 J~~----=

.._---- ---_.
13 36176818 Pan head machine screw M4x 10 3 IIIIIWIIIIIIIIIIIIIIII~llllllmllllllllllllli f

..._-----_ .._-- "----~--

14 36171226 Connector YSG #9-14 (Daiwa) 2 111111111111111111111111111111111111111111111111111111111111 -1-------
-_.. 1--------

15 36171230 SO cord AWG-16 L::::4.5M
111111111111111111111111111111111111111111111111111111111II1

---------1-- --
16 36171233 Receptacle NCS·254-GPM 1/2 1

11111111111111111111111111111111111111111111111111111111III1

1---- --

~ 11111111111111111 1111111111111111111111111111111111111111111 -

f----_._-

17 36171209 Sticker 4005299 2
--- -------

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * t 6 * -198- Im~~ I~~~ IU~~ Imrn~* 7 * * 8 • * 9 * t 0 * 199119/20



Unit No. 38
Electric wiring (1) From serial No. 50809508 and after.

-199-
1991/9/20



From serial No. 50809508 and after.

Unit No.38
Electricwiring (1)

Index i I I
Parts No. PartsName Drawing No. Type (Maker) laIty Parts No. I Note

No.

Wire harness i t------------------ --
1

--
RG8DS 4129259A.·· L i1111~lljlllillllllliuillll_ -36185805

36185806 RG8D 412926DA I 1 r~~III~I~lOOm.~~t~--------
2 Upper duct I

36185116 RG80S ---- 4128936 I 1 1 111111111111111111111111111111111111111111111111111111m --

36185117 RG8D 4128935 r 1- ~ Illimllmlllll~lmlllllilmll~lm!1 ----I
3 36176824 Pan head machine screw __ '__ f1D_ R~~~~ i-.l- _1llllllllllmllllllllllllmllllllllll~11111111_.-= __
4 36176923 Spring washer M6 type-2 R~~~~ I ~ 111111111111111111111111111111111111111111111111111111111III

5 Duct cover
--

36185123 RG80S 4129064 1
111111111111111111111111111111111111111111111111111111111II1--

36185124 RG80 4129063
111111111111111111111111111111111111111111111111111111I11II1

-- --
6 36147308 (58250511) Pan head machine screw M5x8

111111111111111111111111111111111111111111111111111111IIIIII
- !-----------

7 36147604 (44027927) Spring washer M5 type-2 8
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIII1II1

-------_.~_+36185315 Connector support (left) 4134137
11111111111111111111111111111111111111111111111111111111III1 I

9 36185316 Connector support (right) 4134138
I 1IIIIEllllllllllllllllillililllliliOOlllllllllili~

I

i 8 11111111111111111111111111111111111111111111111111111111III1
10 36147308 (58250511) Pan head machine screw M5x8

- I

1111""1111111111111'''''11111'"'''"1111111'"1111111''''-1 -----
11 36147604 (44027927) Spring washer I M5 type-2 I 8

I
I Ii

111111111111111 111111111111111 111111111111111 11l1li111111111 111111111111111 111111111111111
:1:1* :1:2:1: :1:3:1: :t4l :1:5:1: :1:6.1:

-200- 111111111111111 11II1I1II111II1 11II11III111II1 111111111111111:I: 7 :I: .I: 8 :I: :I: 9 :I: :I: e :I:
199119/20



From serial No. 50809508 and after.

Unit No. 38
Electric wiring (1)

Index
Parts No. I Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note

No.
.-.__ .--- i----. --

12 36176832 Pan head machine screw M5 x 20 3 111111111111111111111111111111111111111111111111111111I11II1

13 36182652 Toothed lock washer M5 3 111111111111111111111111111111111111111111111111111111111I11I

-

14 36147802 Nut M5 type-2 3 111111111111111111111111111111111111111111111111111111I11II1
_.j---- t-

15 36185317 Connector support 4129346 1 11111111111111111111111111111111111111111111111111111111I1I1
I

_._--,------"-- .._- -

16 136185251 Setting bracket (1) 4129210A 1 111111111111111111111111111111111111111111111111111111111II1

17 36185252 Setting bracket (2) 41292118 1 111111111111111111111111111111111111111111111111111111I11II1

18 36185254 Setting bracket (3) I 4129238A 1 11111111111111111111111111111111111111111111111111111111II1I
t- ..

19 36147310 (74305017) I Pan head machine screw M5 x 10 8 11111111111111111111111111111111111111111111111111111111I1I1
I

20 36147604 (44027927) Spring washer M5 type-2 8 1111111111111111111111111111111111111111111111111111111111I1I

f----- f-

21 36147802 Nut M5 type-2 8 111111111111111111111111111111111111111111111111111111111II1 I
I

f- . -----
22 I 36176824 Pan head machine screw I M6 x 10 4 1111111111111111111111111111111111111111111111111111111I11I1

-

23 36176923 Spring washer M6 type-2 4 11111111111111111111111111111111111111111111111111111111III1

24 36185257 Packing 4133957
,

111111111111111111111111111111111111111111111111111111111III1

25 36186104 Flexible tube Upper duct I UA (2") L=850 I 1 111111111111111111111111111111111111111111111111111111I11II1- Electrical box

26 I 36186106 Connector Straight 5337 (2") (T&B) 2 111111111111111111111111111111111111111111111111111111111II1

~7136186116
Flexible tube Upper duct UA (3/4") L=720 4 111111111111111111111111111111111111111111111111111111111II1- L.R. control box

28 36186119 Connector 90° angle 5353 (3/4") (T&8) 4 IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIII11II1

Ilrn~ Im~~ I~~I~II~~ Im~~II~I* 1 * ~ 2 * * 3 * t 4 * t 5 * * 6 * -202- 1III Im~1 II~I Ilml* 7 * * 8 * * 9 • * 0 * 199



Fromserial No. 50809508and after.
Unit No. 38

Electricwiring(1)

I~~.X PartsNo. PartsName DrawingNo. Type (Maker) O'ty PartsNo. Note
1---. f---.------ ----+----1------------1---+------- ....---.-.-+--------1

29 36185727 Saddle CH-19 (Daiwa) 4 1111111111111111111111111111111111111111111111111111111111II

30 36147308 (S82-S0S-11). --pan-headmachinescrew -1~SX8 I 4 IIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII1------
31 36186128 ----;~exibl~~~~~~~tbox f----+UA(1-1/4") L=1850 I 1 I~IIII!IIIIIIIOOIII!IIIIIIIII!IIIIIIIIIIIIIII!,----.--

r-;;-~~------ ~~-.;;;;o~ --e S"aight5335 (1-114")(1&8) 2 1IIIImlllillilllllillmllllllllllllllllQIIIIIT-~=
33 36365822 Saddle CH-31 (Oalwa) 1111111111111111111111111111111111111111111111111111111111111----_-+-- .. . . . +- _

34 36147308 (58250511) Panheadmachinescrew M5x 8 111111111111111111111111111111111111111111111111111111111111
-_. ---------

35 36186137 Flexible tube ~~ee~d~~~tbox UA (1/4") L=800 1 111111111111111111111111111111111111111111111111111111111II1
1------+-------------------_._. -- ---..-

36 I 36186139 Connector 90
0
angle 5355 (1-1/4") (T&B) 2 111111111111111111111111111111111111111111111111111111111111

1-----.------------ ... . t---
~ ~-36~;614_;_-- - ~I~~::..-~__~1 ~N1 ~~~OH~~SA-10 (ShOW'11 1IIIIIIIIIIIIillll~llllllllml~lililllmlmfj---

_~1~615~==_~~O---=:~=~=~~ . . ~:~1H~~SA-10-(Sh~') 1 lilllllllllllllllllllllllllllllillillll~~~!t_~-
38 Shieldwire CN2-CN5 I

~ 36185764 RG80S-- 0.3mm' 1-core 6~6;' Illml~llllllllllliil~I~IIII~IIIIII~lrt---
~- ..---- -----. -r-··------

36185764 RG80 0.3mm
2
1-core 7~1; 111111111111111111111111111111111111111111111111111111111111

39 Shieldwire VCN8-DTG,DPG I

-.- -----.--.-.-.-------- f-------- ...--

36186765 RG80S 0.3mm
2
8-core 5~61m 111111111111111111111111111111111111111111111111111111111111

-+-------1

36186765 RG80 0.3mm
2
s-core I 6~\mI 111111111111111111111111111111111111111111111111111111111111_

111111111111111IIIIIIIJIIIIIII IIIIIIIJIIIIIII 111111111111111IIIIIIIJIIIIIII 111111111111111.t1t *,,,:j *.,t .t4* .t..• ,j. tc.t. -204- Im~~ IU~~ II~~ Ilrn~* 7 * * 8 r * 9 * :I 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No. 38

Electric wiring (1)

Index
No. Parts No. Parts Name NoteDrawing No. I Type (Maker)

Cable VCN4-VCN3
I- -----~----- +-

~_2~~85737_______ RG80S ~;.~~~m2 16~o2m 11111111111111""111111111111111111111111111111111111111111-1------1

f----- I 3316~~57~~ ~~~OS I ~66~·~~dmm2 :.~~ 111111111111111111111111111111111111111111111111111111111111

~__ t;~1857~ . .__~ ~_~~~__._ ~~6~·7b~~~m2 6f;~111111111111111111111111111111111111111111111111111111111111 -+--------1

36185738~~_~_~ . .__ ~66~'~~dmm2 I ~.~~ - 111111111111111111111111111111111111111111111111111111111111

VCN2- VCN1 - -------- --------~L- ---------.
36185737 C:b:~OS VCN17_=-\I(;N.!8.-.---------- -KiVO.iS-mm2---- 6.0iTi-- ------.-------- --f----------I

42 Cable DCN6-I/O

85737 RG80S. ---r--I~~~S~.:::m2----x 9 [[II[I[[I[m[I~II[~[UI[[I[II[[[[III[~[II[I~
85738 _ RG80S -----T- --T~~6S'~~dmm2---------- 6~11 111111111111111111111111111111111111111111111111111111111111

36185737 _RG80. J-- I ~66~·~~u~m2--------- -5~6m- 111111111111111111111111111111111111111111111111111111111III

1-- __ ... 3_~~8573~ L__~~80 I~~~~_._H~~S;;tn' [[II[I[[I[[IIII[[[[II[I[[II[[m[I[[~[II[[[I[I[[II[j-1
~T3~85737___L Cable ~~~~ontrolbO~__ _ ~6~$:~u~-m2--=_-+-X1 [~[II~I[[[[II[I[m~II[[II[[[[[I~1

44r I Cable VCN7-DM'.

;~~85737-----t- ~~M.~ r-

40

RG8036185737

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
4:1:1 l21f31 :t4*- :;:5:1 -':6:1:

~~6~'~~u~m2 _I 5Zi1 111111111111111111111111111111111111111111111111111111111111 --1-------1

~66~' ~~;m2 r6~1; I 111111111111111111111111111111111111111111111111111111111111

O'ty Parts No.

-206- Im~~ Im~~ II~I Imm~
*- 7 :;: * 8 t *- 9 *- * 0 *- 199



From serial No. 50809508and after.

Unit No. 38
Electricwiring (1)

Type(Maker) I O'ty I PartsNo. 1 Note

~-~;I-----------~~Ie ----DC--N2-0--DC-N1-~J-+---=-=--=-------+-r-=------- ----(-- ~I----------=--~t-=:=_
(Cable) ~.~ I i :l=

I I 36185737 ~ =I~80S ~. ~~6S~u~m2 ---. 1~- iiill~il~~~i~~1Uil L==~~
136185737 -1 RGBO ~~6S~~u~m2 ~~mlll~IIIIIm~~III~~ _

(Shieldwire) ,!

~ I 36185764 L__~~8~ L JO.3mm2 1-ror. l6;12m ~ Illmllmlill~IIW~IIMmr 1- _
36185764 I RG80 I 10.3 mm2 1-core 1

6
/; 111111111111111111111111111111111111111111111111111111111III L

f- ~ ~~1~57~~---------- t~~o:'PL - R.Controlbox . ~~6S;~drnffi2 ---~rn ="",j,miiiilll""jui-~==~
I----- ---+-;6185738----1- RG80S . ~~6S~~dmm2 r 6;1;' 1lllllllnlllllllmlllil~11111111111111111-I

4

7
1;;185737 -r:::BOS-

C
- L. Controlbo~ I ~66S~~u~m2 14;2;1 """""""'I"'I"rn,m""""'I'lil--~

36185738 I RGBO I ~66S~~dmm2 ! 4;2;' 1111111IIIIIMIIIIII1IIIIIIIIIIIIIllmlllillmlili+ ...----
:: 136185739 _+ ::::: R. :::~o~:~ ~I ~6~·2:.~o~gre.n 12;5gm IImlllllllllllllllllllll~111111111111111111111_ -

. - L, Control box 1 I

Index
No.

PartsName DrawingNo.PartsNo.

~~6S'~~u~m2 3~91mI 1111111111111111111111111111111111111111111111111111111111II

36185738 I RG80S I ~~6~'~~dmm2 I 3~91mr 111111111111111111111111111111111111111111111111111111111111--+--------

36185737 RG80S

11111111111111111I111111111111 111111111111111111111111111111111111111111111111111111111111* 1 r * 2 * * 3 i t 4 * * 5 * * 6 * -208- Im~~ IWI~ III~ Imm~* 7 * * 8 I * 9 * * 0 * 1991/9/20



Fromserial No.50809508and after.
UnitNo.38

Electricwiring(1)

Ind~~L . PartsNo. . I PartsName ~rawing No. Type(Maker) Q'ty1 PartsNO.~_ Note
~o . 3~~57;;~=-_T~Ri8~~OS-_ .__ --l _.. ~~~~·~~u~m2 4~5~1.-·lfllllllllllllllllllm~I~~llli~il~.-'O-

r- ._-.-..--.- i- ~~~~.~~:m2 \51m I 1111111111111111111111111111111111111111111111111111111111II
--,--.-- ..--.---- ..--.~--,-*.-.-.~--

36185738 RG80t 50S
1--------+---- - -- -----.- -+- ----- - -+- -1--,-

Cable earthcable50

I 36185739 RG80S . ~6~~2:e~~green t~~m 11.111111~~~IMIUnll~li~11111111111
36185739 RG80 ~~6~.2:e~~~greenI1 :~~.- 111111111111111111111111111111111111111111111111111111111II1 -r---------I

--- -------------

51 Cable Electricalbox +
36185742 RG80S ...------- ~~60~:-------5:~tIlwlllm~IIOOlillllliil~iiilL--'--
36185743 RG80S ...1~660 ~~I~ow/green _ 5~~~ 11111111111111111111111111111""111111111111111111111111111 ..

...,...- .., +-_._---1

6~1; 1111111111111111111111111111111111111111""1111111111111111-.--+--=---c-- 4---- ..---l

6~
1;n 111111111111111111111111111111111111111111111111111111111111

52 Cable Electricbox I i +---- ----·..··-------·--------------j--- ..-I
- Rt Controlbox

.__ ._-------- ----- ---j---.-

85737 RG80S I ~~6~·~~:m2 5~62m' 111111111111111111111111111111111111111111111111111111111111

36185738 RG80S 1-' ~66S'~~dmm2 . 5~62m- 111111111111111111111111111111111111111111111111111111111III -+---·--1
._------- -- --1----.

36185737 RG80S ~~6~·~~u~m2 6~12m 111111111111111111111111111111111111111111111111111111111111
"--,------' ---

85738 _..__.._~G80S_ ~I~~~~~ box . ~66S;~dmm' . 6~~J Illmllllllll~IIIIM~I~~~~~IIIII----

85737 RG80S,RG80 I I ~b6S~~u~~__ .. t~22mlljjlll~ljllUlllllmlllllllllll~111111 .
II~I 1III II~~I Iml~ Ilml II~I
tl:!: :1.21 :131 :t4* :1:5:1 ·t6t

Imll /I~I II~I Ilml* 7 * * 8 * :I 9 * * B *-210-
199



From serial No. 50809508 and after.

n-
Unit No. jts

Electricwiring(1)

NoteII~~XI Parts No. I PartsName I Drawing No·1 Type (Maker) I Q'ty L_. Parts No.

--f-~+-=--=-. ~~~~'~;dmm2 14~22mI 1111111111111111111111111111111111111111111111111111111111111----1

_-t--PS10SEN.D4P1.1O (JAE) I 2 1111!111~lllllli!IIIIIIMIDlllllllm I
--' .+- PS·SRN10 (JA;j 2 1IIImlll~IIIIII~llmlwmIMi~llmlm1-. ----I

5195-06 (Molex) I 1 1111111111111111111111111111111111111111111111111111111111II~~-=-(Molex) I 1 - 111111111111111111111111111111111111111111111111111111111II1 -+~~---I

_--t----151_94TL ;~l-4-'111111!lllm1111111111111111111UIIIIIIIIIII~_~.=:
1

5103PBTL (Molex) I 4 ± 111111111111111111111111111111111111111111111111111111111111 -t--------i

--I--- ~ r 319H2R1 (MoI«) l!- Ilmmlllllll~~~~llllm~illl-+~_---j
---+191-09R1 (Molex) I 5 11111111111111111111111111111111111111111111111111111111111I

13~~R1 (Molex) 1-1. -IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII-+--"~~---
---l---- ----t---" "---- +---""--~-

I 3191-06R1 (Molex) I 1 111111111111111111111111111111111111111111111111111111111II1
--j--_.. ~r- -I----------j

1381ATL (Molex) I 12~ 111111111111111111111111111111111111111111111111111111111111

--I--'~ ·480699·0 z-pole lAMP)r1~I 1IIIIml~lllllllmll~I~IIIIIOOlmllllli-+-------1
+ +- .. I --1--------1

__ l350550-1 (AMP) I 2 I 111111111111111111111111111111111111111111111111111111111111

- ."" ·--/5025-03P (MO,e;;-r-1----r 11111111111111111111111111111111111111111111111111111111111\ -+- --l

-----+---~ IS02506P (Mo~,)r-lll!~~lrullllmllmlllmllllll~l~mllll -+- ~

5006GL (Molex) 191111111111111111111111111111111111111111111111111111111111111

36185738 RG80S, RG80

54 36186154 Connector

55 36186155 Strain relief

56 36185920 Housing

57 I 36185921 Housing
-

58 I 36185922 Terminal

59 36185923 Terminal

60 36185913 Receptacle

61 I 36185912 ~ece~taCle

62 I 36185911 eceptacle

63 I 36185910 Receptacle
~-

64 I 36185914 I Pin

~ 1-65 36186001 Cap
-

66 36186002 (74306812) I~ocket

67 36185928 Plug

68 I 36185929 101+ Plug

69 I 36185930 (36330610) Pin

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 :I: * 3 1: * 4 * :t .5 * t 6 t
-212- II~~ I~~~ IU~~ 11mI* 7 * * 8 * * 9 t * 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No. 38

Electric wiring( 1)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty - Parts No. NoteNo.

70 36186162 Lug terminal 1.25-YAS4 (Fuji) 1 1111111111111111111111111111111111111111111111111111111111111~tIIIIIIIIIUIIIIUIUIIIIIIIIIIMIIII ~
f--

71 36186163 Lug terminal 1.25-F4 (Fuji)
1--

72 36183758 Lug terminal 1.25-5 (Fuji) 3 111111111111111111111111111111111111111111111111111111111111

3 I 111111111111111111111111111111111111111111111111111111111111--

---.~~---

73 36186164 Lug terminal 2-F4 (Fuji)
--r------~.--.

74 36186165 I Lug termin.al _ 2-5 3
111111111111111111111111111111111111111111111111111111111111

f--- - -- ------ --_._------

75 36186418 Marker tube G>3.2 197
111111111111111111111111111111111111111111111111111111111111

-- r---------- ..----

76 36186419 Marker tube G>4.2 6
1111111111111111111111111111111111111111111111111111111111II

--. -- ---------,_ .._->-,---

77 36186420 I Connector seal 5 x 18 (KCC) 21
111111111111111111111111111111111111111111111111111111111111

-. -
78 36142011 Rubber bushing SG-20A (Takigen) 1

111111111111111111111111111111111111111111111111111111111111

79 36185902 Rubber bushing SG-28A (Takigen) 1
11111111111111111111111111111111111111111111111111111111111I-l--- _. _._------- f-------

I

i _· __·__ e __ ·_~~ ___ ,~,,·, __ •--+- I --t--- ----.~

l I

I I

I

I----t I--
I

111111111111111 111111111111111 111111111111111 11l1li111111111 111111111111111 111111111111111 - 214-
11:t -.-2:1 *3* *4* t5l l6*

1III II~~ IM~I Ilm~
t 7 • * 8 • .9. * 0 * 199-





Unit No. 39
Electric wiring (2)

199119/20

From serial No. 50809508 and after.

-215-



Fromserial No.50809508 and after.

Unit No.39
Electric wiring(2)

Index
No. Parts No. PartsName DrawingNo. I Type(Maker) la'ty PartsNo. Note

1 36184914 Ductcover (1) (L) 4134139 1 111111111111111111111111111111111111111111111111111111111IIIJ.-----1
2 36184915 Ductcover (1) (R) 4134140 1 111111111111111111111111111111111111111111111111111111111111I

-4--------1

3 I 1IIImllillllnMlllllmll!mll!IIII~1111111111111 t-------.-
~ 3 111111111111111111111111111111111111111111111111111111111III~_

5 36147802 Nut M5 type-2 3 111111111111111111111111111111111111111111111111111111111111
-l----- --1-------1

6 36176818 Panheadmachinescrew M4 x 10 4 111111111111111111111111111111111111111111111111111111111111-+--------+---------1----+--------\-- --1- --l

7 36147602 (44_027327) Springwasher M4 type-2 1_4 I 1llllrnrnlll_111 11111111_1111111111111111_11111111111Ill_II! + -'
8 Duct -L-

36184~- -~80S 41291 61A I -G-
1

1IIIIIIIIImlilillllllllllllilill~lml~m~fll~ml1-
36184903 - RG80 I 4129163A I : 1 I IlmllllllmllllllliIIIIIMmmllmIOOIIIII--

9 36147310 (7430501 Pan he~;;-;;;~;;~e screw I M5x 10 i 2 . 111!IIWII~llllllllllllm~IIIIIIIIIW~III~I_I ..

~~o 36147604 Springwasher ~5 IT .·lm~~~lllmlllll~~III~liiml!1 I ._
11 Ductcover (2) I I

75114 RGBOS 4129162A . \-1 • -1!mllilmm~jll~~!III~liM~~lj I·· -_
84922 R080 4129164A I 1 . 1111111111111111111111111111111111111111111111111111111IIIIII

12 I 36176818-- Panheadmachinescrew I I M4X 10 1-6 - - 111111111111111111111111111111111111111111111111111111111IIIt---·-
~136149772 I Flexibletube L. R supporter-t- I UA (3/4~;)L=1000 --1-2 11!1M1lml~~III~II~I1II~I~lt

I I

3 I 36176832 Panheadmachinescrew M5x 20

4 I 36182652 Toothed lockwasher M5

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * t 6 * -216- Im~~ II~~II~~Imrn~* 7 * * 8 t * 9 t * 0 t 199119/20



From serial No. 50809508 and after.
Unit No.39

Electricwiring (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.

14 36186021 Connector Straight 5353 (3/4") (T&B) 2
111111111111111111111111111111111111111111111111111111111111

15 36186022 Connector 900 angle5333 (3/4") (T&B) 2
111111111111111111111111111111111111111111111111111111111111-- f------------- -

Lower duct-
16 Cable Supporter left, right

f------ "-~.-,-----~-.•-------- --..-- -------

_1~61B5737 RG80S KIV 0.75 mm2 4.2m
1111111111111111111111111111111111111111111111111111111111II600V blue x6

1----- --------------

36185737 RG80
KIV 0.75 mm2 5.2m

111111111111111111111111111111111111111111111111111111111111600V blue x6----- ----~-------------- f---------------
Lower duct-

17 Shield wire Supporter left
---------------"----------'" 1--------- --1-------- -------------------~-.~-----1-------.---------

36185765 RG80S 0.3 mm2 s-core 4.2m
111111111111111111111111111111111111111111111111111111111IIIx1

-------------- ---------- -- ----------- - ----_.__ ..--------
. 361B5765 RGBO 0.3 mm' s-core =_fx~~111111111111111111111111111111111111111111111111111111111111. x---+--..--------.--~._- -- -------._------ -----I Lower duct -

18 Cable Supporter left-.--~--.---------------+-~--- - -

, 36185736 i RGBOS KIV 0.75 mm' 4.5m _ IllmllilllMIWIIIIMllllllllm~ +~_
- +3618~36 -- - RGBO----- t- ~~~~}~e~;;green 5:5',0

f --.~ ~~OV yellow/green x 1 111111111111111111111111111111111111111111111111111111I11111 I

~'9 .. ....._--_=---=r:ab1e ..__ ~-~~;;~.~~~~~ht ------- --
------~-----··---I---

----J 36185737 IRGBOS KIV 0.75 mm' 2.Bm
i., IIWIIIIIIIDIII~lllllllllmIIIIIW ..~600V blue x 6

----------.----- - .-

36185737 RG80 KIV 0.75 mm2 3.3m Ilmlllllml~I.IIIIIIIIIIIOOII~111 I600V blue x 6
1-.- - - ----- ------

20 I Shield wire Lower duct.-
Supporter nght

-----
36185765 RG80S 0.3 mm2 s-core 2.8m

111111111111111111111111111111111111111111111111111111111111x 1

36185765 RG80 0.3 mm2 s-core 3.3m
111111111111111111111111111111111111111111111111111111111111x 1

----_ ..._--IM~I II~I II~~IIII~ II~~ II~I* 1 * * 2 • * 3 t * 4 * * 5 * * 6 * -218- II~~ II~~ II~I Ilml* 7 * * B * * 9 * * a * 199



From serial No. 50809508 and after.
Unit No. 39

Electricwiring (2)

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. Note I
No. !~-f----~-.

Lower duct- I
I

21 Cable Supporter right
I

I I
I~

KIV 0.75 mm2 3.1m
111111111111111111111111111111111111111111111111111111111III36185736 RG80S 600V yellow/green x 1

RG80 I KIV 0.75 mm2 3.6m
11111111111111111111111111111111111111111111111111111111111136185736 600V yellow/green x 1 --

22 Cable Lower duct
earth--~ -- ~66~.2:e~or:green I 1~61m 111111111111111111111111111111111111111111111111111111111136185739 RG80S

36185739 RG80 ~~6~2:e:;:'':;green 2~~m I Ilin.IIIII~Ulllnlllllllt=---=::
Cable Lower duct

23 36185739 - Electric box ~~6~·2:e::;green 5~o,m 11111.11111~11~111~1m11111ll11~6t==
24 36186001 I Cap 1-480699-0 2-pole (AMP) 2 111111111111111111111111111111111111111111111111111111111111 .

25 36186003 I Socket 350689-7 (AMP) 4 I 111111111111111111111111111111111111111111111111111111111111 I

26 36185916 Plug 3191-02P (Molex) 6
111111111111111111111111111111111111111111111111111111111III !

27 36185915 Pin 1380TL (Molex) 22
11111111111111111111111111111111111111111111111111111111111I I

28 36185927 Receptacle 5025-09R1 (Molex) 2
111111111111111111111111111111111111111111111111111111111111 I

29 36185931 I Pin 5005GL (Molex) 18
11111111111111111111111111111111111111111111111111111111I1I1

30 36185928 Plug 5025-03P (Molex) 2
111111111111111111111111111111111111111111111111111111111II1

I 5006GL
I

1111111111111111111111111111111111111111111111111111111111I1
31 36185930 (36330610) Pin (Molex) I 18

32 36185929 Plug 5025-06P (Molex) 2
111111111111111111111111111111111111111111111111111111111II1 I

I

33 36185917 Plug 3191-03P (Molex) 4
111111111111111111111111111111111111111111111111111111I11II1

~

II

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * t 6 * -220- II~~ II~~ II~~ Ilrn~* 7 * * 8 r * 9 * * B * 1991/9/2C



From serial No. 50809508 and after.
Unit No. 39

Electric wiring (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.

34 36185914 Pin 1381ATL (Molex) 2
111111111111111111111111111111111111111111111111111111111111-- ..-- - f----

35 36186418 tube $3.2 E8 111111111111111111111111111111111111111111111111111111111II1

(KCG) I ~-;-

-

36 36186420 seal S x 18
111111111111111111111111111111111111111111111111111111111IIIi

183758 Lug terminal 1.2S-S F" I 3
1111111111111111111111111111111111111111111111111111111111II

(UJI) I
---

86163 Lug terminal 1.25-F4 (Fuji) 1
111111111111111111111111111111111111111111111111111111111III

--- - -1------

39 36147308 (582S0511) Pan head machine screw M5x8 3
111111111111111111111111111111111111111111111111111111111II1

--

147802 Nut 25 3
111111111111111111111111111111111111111111111111111111111II1

-

182652 Toothed lock washer MS 3
111111111111111111111111111111111111111111111111111111111II1

-- ~,.

-- -- ----

,

I

i

'----- -- ....

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 -222-
:11:1 .1·2:' l3:l: :t:4:t '1:5:, t6t Im~~ IM~~ II~~Imm~

:t: 7 * * 8 • .9. .0. 199





Unit No. 40
Electric wiring (3) From serial No. 50809508 and after.

r-----'
'~'L__ __.J

=---

I

•

I
~--------r-++

1991/9/20

r:=--r-fI]---~----~1',: !,,

-223-

\ (H u,
__---.J



From serial No. 50809508 and after.

Unit No. 40
Electric wiring (3)

Index Parts No. Parts Name Drawing No. Type (Maker) laIty I Parts No. Note
No.

1 36185128 L-axis cable (R) 4129172 ~;---r11~lllmlll~IIIII~I.IIIIIIIII~llllilill~1
2 36186314 LS11 R cable 4129321A

111111111111111111111111111111111111111111111111111111I11II1

3 36186301 LS14R cable ~129174B 1_1 ~+11111~IIIIIOOIIIIIIIIIIIIWllllillllll_+r-

4 36185129 t-axis cable (L) 4129175
I 1 111111111111111111111111111111111111111111111111111111111111

- -t-----
5 36186315 LS11 L cable 4129322A I I 1 111111111111111111111111111111111111111111111111111111111111

141291778
I

- I---~--

6 36186302 LS14L cable I 1 111111111111111111111111111111111111111111111111111111I11II1

7 36185201 Control box lower cable
I 1 1111111111111111111111111111111111111111111111111111111111114129178C I

8 36185261 Multiple lower limit cable 4129280C I 1 1IIIIW~IUIIIIII.lnIINIII~lllllil.
9 36186228 Work stopper cable 4129295C I 1 I IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIII

10 36185459 Flip-up stopper cable 41294390
I

111111111111111111111111111111111111111111111111111111111I11I 1

11 LS6 cable
I

I 1

--
36186206 RG80S 4129285A

111111111111111111111111111111111111111111111111111111111II1

36186207 RG80 4129286A
1 I 111111111111111111111111111111111111111111111111111111111111 i

-
12 LS7 cable

36186218 RG80S 4129290A ; 1
111111111111111111111111111111111111111111111111111111111II1i-- t-

I 136186219 RG80 4129291A
111111111111111111111111111111111111111111111111111111111I11

13 36185240 O-axis cable 4129203A I 1 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII"IIIIIIIIIIIIIIIIIIII~III

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 • .2. * 3 * * 4 * * 5 * * 6 * -224- Im~~ IW~~ II~~ Imm~
* 7 * * 8 * * 9 * * 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No. 40

Electric wiring (3)

Index I
No. Parts No. Parts Name Drawing No. Type (Maker) O'ly Parts No. I Note

14 SOL V5, cable
-.---

36141733 AG80S 4134483 1
111111111111111111111111111111111111111111111111111111111III

-- t-

36141734 AG80 4134484 1
111111111111111111111111111111111111111111111111111111I1III1

-,

15 CS cable

36186402 AG80S 4129336C 1
111111111111111111111111111111111111111111111111111111I11III

36186403 AG80 4129337C 1
111111111111111111111111111111111111111111111111111111111111

16 36185432 Remote control upper limit cable 4133958 1
111111111111111111111111111111111111111111111111111111111111

17 36185227 Bracket (4) 4129212A 1
111111111111111111111111111111111111111111111111111111111111'

18 36176824 Pan head machine screw M6x 10 4
111111111111111111111111111111111111111111111111111111111II1

19 36176923 Spring washer M6 type-2 4
111111111111111111111111111111111111111111111111111111111I11

20 SOL4 cable

36186321 AG80S 4129331B 1
111111111111111111111111111111111111111111111111111111I11II1

-

36186322 AG80 I 41293328 1
111111111111111111111111111111111111111111111111111111I111I1

21 LS15 cable ! I

r---~307
AG80S 4129297C 1

111111111111111111111111111111111111111111111111111111I11II1

36186308 AG80 4129298C 1
111111111111111111111111111111111111111111111111111111111II1

22 Coil tube ass'y
, .... .. .....

111111111111111 11II11I11I11II1 IIIIIIIIIIII~I 111111111111111 111111111111111 111111111111111 - 226- 111111111111111 111111111111111 111111111111111 111111111111111*1* ,t2* :*3:t '*4* *5* '*6,* *7:t ·*8,* *9* *0* 199'



From serial No. 50809508 and after.

Unit No.40
Electricwiring (3)

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. I NoteNo.

36185004 RG80S 41293020 1 set
111111111111111111111111111111111111111111111111111111I11II1

-

36185005 RG80 41293030 1 set 111111111111111111111111111111111111111111111111111111111II1
I

23 Cover (1) I
-_.-

36185015 RG80S 4129419 1
111111111111111111111111111111111111111111111111111111111II1

36185016 RG80 4129421A 1
111111111111111111111111111111111111111111111111111111111II1

II-------l
24 36185025 Snap bushing S8-1093-15 1

111111111111111111111111111111111111111111111111111111111II1 f----------i
25 36185928 Receptacle 5025-03R1 (Molex) 1

111111111111111111111111111111111111111111111111111111111II1
-

26 36141427 Plug I 5025-02P (Molex) 1
IIII"~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII1II1

27 36185932 Pin 5009TL (Molex) 3
111111111111111111111111111111111111111111111111111111I11II1

28 36185933 Pin I 5008TL (Molex)
2 i 111111111111111111111111111111111111111111111111111111111111

29 36185914 Pin 1381ATL (Molex) 1
111111111111111111111111111111111111111111111111111111111II1

30 36185245 O-axis extension cable 4129580A 1
111111111111111111111111111111111111111111111111111111111II1

31 I 36141627 Earth cable 4129340A 1
111111111111111111111111111111111111111111111111111111I11II1

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -228- Im~~ Im~~ II~~ Imm~* 7 * * 8 * * 9 * * B * 199119/20



0)t:..- "'\::~.~
00
Z·~.•...
_0
.- Q)t:_
:::>w

~ ~/

/

j
\

e

~
Q)

1a
"0t:
CO
COo
LOeno
COo
LO

o
Z
ca.~
Q)
en
Eeu,

I
(J)
C\J
C\J
I



From serial No. 50809508 and after.

Unit No. 41
Electric wiring (4)

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
No.

--,-- f-

1 36141509 Control box left ass'y 4130830A 1 set
111111111111111111111111111111111111111111111111111111111III I

2 36185701 Control box KGN211 (Izumi) 1
11111111111111111111111111111111111111111111111111111111IIII

1
,

--'--- f--

3 36147310 (74305017) Pan head machine screw M5 x 10 2
111111111111111111111111111111111111111111111111111111111III

----- ,

4 36186809 Pan head sems screw (a-pes) M4x8 4
1111111111111111111111111111111111111111111111111111111111II

----

5 36185720 Push button switch PB5 ABN110-Y (Izumi) 1
IIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

6 36185630 Legend plate (DOWN) 4098398 1
11111111111111111111111111111111111111111111111111111111IIII l

7 36183809 Pilot lamp PL4 DC24V APN133-Q (Izumi) I 1 111111111111111111111111111111111111111111111111111111111II1

I
-- I--. I

8 36183522 Diode 1BZ-61 (Toshiba) I 1
111111111111111111111111111111111111111111111111111111IIIIII J

9 36175321 Legend plate (EMERG. STOP) 4095851A 1
111111111111111111111111111111111111111111111111111111111II1

I
I

!
-

10 Control box right ass'y 1 set
!

11 36185701 Control box KGN211 (Izumi) 1
111111111111111111111111111111111111111111111111111111I11111

12 36147310 (74305017) Pan head machine screw M5 x 10 2
111111111111111111111111111111111111111111111111111111111III

-1---

13 36186809 Pan head sems screw (s-pes) M4x8 I 4
111111111111111111111111111111111111111111111111111111111111

i

14 36185714 Pilot lamp PL7 APN116-S (Izumi) I 1
111111111111111111111111111111111111111111111111111111I11I11I

15 36183521 Diode Z10L221 (Ishizuka) 1
111111111111111111111111111111111111111111111111111111I11II1I

16 36185631 Legend plate (UNCLAMP) 4129569 1
111111111111111111111111111111111111111111111111111111II1II1

17 36185709 Buzzer BZ AZ-11 AC100V (Izumi) 1
111111111111111111111111111111111111111111111111111111111II1

-
111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 -230-
* 1 * * 2 * * 3 * * 4 * * 5 * t 6 * II~~II~~ II~~ Ilm~* 7 * * 8 * * 9 * * 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No. 41

Electric wiring (4)
,

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.

18 36183521 Diode Z10L221 1 I 111111111111111111111111111111111111111111111111111111111111

19 36185237 Duct 41291808 1
111111111111111111111111111111111111111111111111111111111II1

20 36185235 Duct support 4129182 2
111111111111111111111111111111111111111111111111111111111111

21 36147114 (73157630) Cap screw M8 x 15 2
1111111111111111111111111111111111111111111111111111111111I1

22 36147610 Spring washer M8 2
111111111111111111111111111111111111111111111111111111111III

23 36147308 (58250511) Cap screw M5x8 4
1111111111111111111111111111111111111111111111111111111I1111

24 36147704 Washer M5 type-2 4
1111111111111111111111111111111111111111111111111111111III11

--- L____ ________ ---_ .•._-----"----- _ ......_----_._-"-- .... --

IM~~ II~~ I~~I~Iml~ III~ 1III ~3~ 1III II~~ II~~ Ilm~* 1 * * 2 • * 3 * * 4 * * 5 * t 6 * * 7 * * 8 * * 9 * * 0 * 199





,
\
\
\
\

\/ \
,\ \ .

4 \\~~~.~~

\. ~ '.

\ - \ \ 11l-:'7"'';7 /:'" \ -- 1>\'-!\ \ ,\~ >;j/ \:\--/ j). " .'

i ~\ /:'1g ;-::? \ A
o , / ',l
~ "- \ \ c ~ "'-~_ / Ii
-~ ~~ .. //\~/
[f. \\\/ ~

'c.\ \ \!

~~=-===--~r

\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\

\
\ ,
\

IC"')
C"')
C\I
I

o

~
0;
Ol•...



From serial No. 50809508 and after.
Unit No. 42

Cover

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. NoteNo.

1 Upper cover
--_._--

36142831 AG80S 380371 1
111111111111111111111111111111111111111111111111111111111II1

36142832 AG80 51.76015.0 1+1~lIlilllllllllll.IIIIIIDIIIIIIIIIIIIIIIIII
2 Felt

-

36142930 AG80S 51.07508.0A 1
111111111111111111111111111111111111111111111111111111111II1

36142931 AG80 51.07508.0A 1
11111111111111111111111111111111111111111111111111111111IIII .

3 Front cover (upper)

36142605 AG80S 4120413 1
111111111111111111111111111111111111111111111111111111111II1 I----j

36142606 AG80 4120414 1
111111111111111111111111111111111111111111111111111111111II1

4 Felt
--~

36142903 AG80S 51.56618.0 1
1111111111111111111111111111111111111111111111111111111111I1

36142935 AG80 51.56619.0 1
111111111111111111111111111111111111111111111111111111111111-

5 36147010 (44029703) Bolt M10 x 20 I 4 111111111111111111111111111111111111111111111111111111111II1

I M10 type-26 36147711 Washer I 4
111111111111111111111111111111111111111111111111111111111III

7 Auxiliary cover 1

36142703 AG80S 4120658A . 1
111111111111111111111111111111111111111111111111111111111IIII

36142704 AG80S 4120655A 1
111111111111111111111111111111111111111111111111111111111111

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -234- II~~ II~~ II~~ Ilm~* 7 * * 8 * * 9 * * e * 1991/9/20



From serial No. 50809508 and after.
Unit No. 42

Cover

Index Parts No. Parts Name Drawing No. Type (Maker) Qlty Parts No. NoteNo.

8 Front cover (lower)

I 36142629 RG80S 40963228 1
1111111111111111111111111111111111111111111111111111111III1

36142630 RG80 40963218 1
111111111111111111111111111111111111111111111111111111I11I11

9 sou

36147014 RG80S Mi0 x 40 2
111111111111111111111111111111111111111111111111111111I11II1

I 36147015 RG80 Mi0 x 45 2
111111111111111111111111111111111111111111111111111111111II1

10 36147710 (74300512) Washer Mi0 2
111111111111111111111111111111111111111111111111111111111111

11 Pedal cover

36142718 RG80S 4091220A 1
1111111111111111111111111111111111111111111111111111111I11I1

36142719 RG80 40912228 1
111111111111111111111111111111111111111111111111111111111111

12 36147309 Pan head machine screw M5 x 8 type-3 RG80S 5
111111111111111111111111111111111111111111111111111111I11I11RG80 6

13 Rear cover (L)

36143026 RG80S 4128716A 1
111111111111111111111111111111111111111111111111111111111I11

36143027 RG80 I 4128720A 1
111111111111111111111111111111111111111111111111111111111II1

14 Rear cover (R)
~-

36143102 RG80S 4128718 1
111111111111111111111111111111111111111111111111111111I11II1

I

36143103 RG80 4128722 1
11111111111111111111111111111111111111111111111111111111II11 II I- -

I1II1I111I11II1 11II11I11I11II1 IIIIIIIJIIIIIII 111111111111111 11II1I1I1111II1 111111111111111 -236- 111111111111111 111111111111111 111111111111111 111111111111111
11**~2·* 1:".1 t4* :1:5:1 t5:1: *7* *8* *9* *0* 199



From serial No. 50809508 and after.
Unit No. 42

Cover

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. NoteNo.

15 36142907 (36333401) Knob 4040893 4 I 111111111IIIIIImlili 111111111111111~IIIIIIIIIIIIIIIIIIIII
,

16 36147010 (44029703) Bolt M10 x 20 4 111111111111111111111111111111111111111111111111111111111III
1-----

17 36147711 Washer M10 4 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIII

18 36142912 Rubber packing 383322A L=1500 1 IIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII!IIII

I
I

I --

--'

,

,-

I
I

--

I

I'-------- ---------

111111111111111 111111111111111 111111111111111 11l1li111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -238- II~~ In~~ II~~Ilm~* 7 * * 8 * .9* * e * 199119/20



..:
Q)--(ij

"0

c::co
coo
LO
0>o
COo
LO

o
Z
CO·c
Q)
(/)

Eo•....
I..L

.•...
CO
.0
a.
o.•...
(/)

C")>.~o.§
00>z ....
.•••• Q)

·c E
:::>w



From serial No. 50809508 and after.

Unit No. 43
Emergency stop bar

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
No.

1 Bar

36149902 AG80S I 40954878 1 I 111111111111111111111111111111111111111111111111111111111I1I

36149903 AG80 40957028 t~llIllllllIllIllIlllllllIlIlIllIi
2 Touch plate

~ ~--.-----~ f-----------

36149907 AG80S 4044770 I 1
1111111111111111111111111111111111111111111111111111111111III

36149908 AG80 4044771 1
111111111111111111111111111111111111111111111111111111111II1

3 36147314 Pan head machine screw M6 x 10 12
111111111111111111111111111111111111111111111111111111111III

4 36149911 Plate 4097339 2
111111111111111111111111111111111111111111111111111111I111I1

5 36176829 Pan head machine screw M4x6 8
111111111111111111111111111111111111111111111111111111111III

6 36149914 Spring retainer 4044286 2
111111111111111111111111111111111111111111111111111111111III

7 36149915 Spring 4044287 I 2
1111111111111111111111111111111111111111111111111111111111I1 I

8 36149919 Stopper 4044288
2 I 1111111111111111111111111111111111111111111111111111111111111

9 36176709 Cap screw M5x20 2
111111111111111111111111111111111111111111111111111111111111

10 36176904 Set screw M5 x 6 flat end 2
11111111111111111111111111111111111111111111111111111111IIII

11 36176834 Pan head machine screw M6x8 4
1111111111111111111111111111111111111111111111111111111111I1

-
12 36149920 Guide 4044289A 2

111111111111111111111111111111111111111111111111111111111III

13 36149921 Nut 4044290 4 IIIIIIIIIIIIIII"IIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* I * t 2 t * 3 t * 4 * t 5 * . * 6 t
-240- Im~~ Im~~ IU~~ Imm~* 7 * * 3 * * 9 * * e * 1991/9/20



From serial No. 50809508 and after.
Unit No. 43

Emergency stop bar

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. NoteNo.

14 36176741 Cap screw M8 x 20 4
11111111111111111111111111111111111111111111111111111111III1

15 36176716 Cap screw M6x 20 8
111111111111111111111111111111111111111111111111111111111II1

16 36149926 Rubber plate 4044773 2
111111111111111111111111111111111111111111111111111111111II1

17 36149965 Push button 2DM4 (Yamatake-Haneywell) 2
1111111111111111111111111111111111111111111111111111111111I1

18 36175424 Grommet SG-22A (Takigen) 1
111111111111111111111111111111111111111111111111111111111I1I

19 36149930 Control box setting plate 4049178 2
111111111111111111111111111111111111111111111111111111111111

20 36176834 Pan head machine screw M6x8 4
1111111111111111111111111111111111111111111111111111111111I1

21 36176922 Spring washer M6 4
111111111111111111111111111111111111111111111111111111I111I1

22 36183114 Connector OA-1 2
111111111111111111111111111111111111111111111111111111I11II1

!--

.-

--- . . , ....... _I I

111111111111111 11I111I11111111 111111111111111 11I111111I11II1 111I1I111111II1 111111111111111 - 242- 111111111111111 111111111111111 111111111111111 111111111111111
*1* *2* :t3t *4* t5t 'tel *7* *81: *9* *0*

199





Unit No. 44
Relay box (1) From serial No. 50809508 and after.

~

~

~

-243-
1991/9/20



From serial No. 50809508 and after.
Unit No.44
Relaybox (1)

Index Parts No. PartsName Drawing No. Type (Maker) O'ty I Parts No. Note
No.

1 36149935 Box 4099331 1
111111111111111111111111111111111111111111111111111111I11II1

I

111111111111111111111111111111111111111111111111111111111II12 36177229 Pan head sems screw (s-pes) M6x16 I 4

3 36149939 Apparatus setting plate 4099335C I 1 I 1111111111111111111111111111111111111111111111111111111111II

4 36174333 Support (1) 4099336
I ;lIIIIUI'I'IIII'II'llgllll'II'II~'11111111 --

5 36174334 Support (2) 4099337 6 11111111111111111I1111111111111111111111111111111111111I111l

. (Daiwa) 1 111111111111111111111111111111111111111111111111111111111111-

~---~

6 36149955 (36333730) Connector CSG-31

7 36149956 (36333805) Bushing 8-36 (Daiwa) 1
1111111111111111111111111111111111111111111111111111111111II

36149957 Rubber packing R8-31
i

111111111111111111111111111111111111111111111111111111111II18 (Daiwa) I 1
--

9 36176818 Pan head machine screw M4x 10 16
111111111111111111111111111111111111111111111111111111111111

10 36176919 Spring washer M4 type-z 16
111111111111111111111111111111111111111111111111111111111111 I

11 36140117 Collar 4091581A 4
IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIII1

12 36174517 Grommet NG-79G (Takigen) I 4
1111111111111111111111111111111111111111111111111111111I11I1

13 36176715 Cap screw M6x 16 I 4 111111111111111111111111111111111111111111111111111111111II1

14 ' 36177106 Washer I M8 polish I 4 111111111111111111111111111111111111111111111111111111111111

15 36176808 Nut M6 type-a 2
1111111111111111111111111111111111111111111111111111111111II

I 1 I 111111111111111111111111111111111111111111111111111111111111-

1-------

16 36149951 Bracket 4099347

17 36176711 Pan head machine screw M6x10 6
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~I

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111.1. '2' .3. .4. .5. t 6 • -244- IIIIUIIIIII 1111111,11111111 111111111111111 11II111II1I1II1
t ! * tot * ~ * t 8 t 1991/9/20



From serial No. 50809508 and after.
Unit No.44
Relaybox (1)~

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. NoteNo.

18 36176923 Spring washer M6 type-2 6
IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIII1111 -

19 36177033 Pan head machine screw M6x 10 1
11111111111111111111111111111111111111111111111111111111III1

20 36176807 Nut M6 type-2 1
IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIII1II1

21 36149943 Plate 4040559 1
111111111111111111111111111111111111111111111111111111I1II11 -

22 36176815 Pan head machine screw M5x 16 4
111111111111111111111111111111111111111111111111111111I11II1

23 36176921 Spring washer M5 type-2 4
111111111111111111111111111111111111111111111111111111I11II1

24 36176812 Nut M5 type-2 4
1111111111111111111111111111111111111111111111111111I1I11II1-- f-

25 36176815 Pan head machine screw M5x 16 1
1111111111111111111111111111111111111111111111111111111111I1

26 36176921 Spring washer M5 type-2 1
111111111111111111111111111111111111111111111111111111I11II1

27 36176812 Nut M5 type-2 1
111111111111111111111111111111111111111111111111111111I11II1

28 36149961 (75419120) Receptacle
I

NCS-254-RF 1
111111111111111111111111111111111111111111111111111111111II1

29 36147831 Countersink head machine screw 1 M3x8 3
111111111111111111111111111111111111111111111111111111111I11

30 36175424 Grommet SG-22A (Takigen) 2
111111111111111111111111111111111111111111111111111111I11II1 I

f--

31 36149947 cover 4099339 1
111111111111111111111111111111111111111111111111111111I11II1

32 I 36144007 Sticker (electric) 389793 1
111111111111111111111111111111111111111111111111111111111I11

33 36176818 Pan head machine screw M4x 10 4
1111111111111111111111111111111111111111111111111111111111I1

34 36149948 Cover 4099340 1 .1 111111111111111111111111111111111111111111111111111111111II1
._ ...

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 - 246-* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * Imll II~I II~I Ilm~* 7 * * 8 * * 9 * * B * 199



From serial No. 50809508 and after.

Unit No. 44
Relay box (1)

Index Parts No. Parts Name Drawing No. Type (Maker) laIty Parts No. Note
No.

i--

35 36176818 Pan head machine screw M4 x 10 4 111111111111111111111111111111111111111111111111111111111I11

36 36176919 Spring washer I M4 type-2 4 111111111111111111111111111111111111111111111111111111111III
--""--"---- -"

37 36176804 Nut M4 type-2 4
111111111111111111111111111111111111111111111111111111I11III

~"- -~.----",-.~"---- --",--

I
--,. ------"

I

.-----"--.-,,~

---_._--------

--- -----"------------ I

---"------~---~..--.--

! I

--

I
-
--

I

i
I

I
I

L !.-. -------------- ----- ------ I

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111" - 24 8- 111111111111111' 111111111111111 111111111111111 111111111111111
*1* *2* *3:t *4* *5* *:6"* *7:t *8:1: *9* to* 199119/20



Unit No. 45
Relay box (2) From serial No. 50809508 and after.

1991/9/20

~
~«J

/, .•... '<.
<,

-249-



From serial No. 50809508 and after.
Unit No.45
Relaybox (2)

InNdex Parts No. PartsName Drawing No. Type (Maker) II O'ty Parts No. Noteo. I~~~-----~---------~----~__----~I ~ ~ __ ~
1 36149944 Clamp plate 4047107 3 1111111111111111111111111111111111111111111111111111111111II

-1---------1

2 36141407 Socket setting plate 1 PYP18 (OM~ 4 111111111111111111111111111111111111111111111111111111111II1 -1---------1

3 36177116 Pan head machine screw I M3x 6 I 16 _+ 111111111111111111111111111111111111111111111111111111111II1 -1---------l

4 36176917 Spring washer M3 type-2 I 16 _l-: 111111111111111111111111111111111111111111111111111111111III -t----~
5 36183514 (36112745) Control relay I LY2 AC100V (OMRON) i 1 I 111111111111111111111111111111111111111111111111111111111II1

-1--~

6 36183518 Control relay I LY2 DC~4V (OMRON~+ 111111111111111111111111111111111111111111111111111111111III --+------------------1

7 36183519 Socket PTOS (OMRON) I 19 111111111111111111111111111111111111111111111111111111111111

8 36140901 Control relay MY4 AC1-00V (OMRON) 1---~ 1111111111111111111111111111111111111111111111111111111111111-~-

9 36183516 Conlrol relay MY4 DC24V -;;'MAONI 1~ I IIIIIUIIIIIIII~IIIII~~IIIIIIIIII~III-1--
10 36140903 Conlrol relay MY2 DC24V (OMRONI i ~ 1!~lmllllll~llllllmIIIIIMIII~111. I

11 36141401 Socket PY14 (OMRON) 12 111111111111111111111111111111111111111111111111111111111III I
-I-----~

12 36141120 Clip PYC-P (OMRON) 27 111111111111111111111111111111111111111111111111111111111111
---1------1

13 36141125 (10476901) Clip PYC-1 (OMRON) 1 11111111111111111111111111111111111111111111111111111111111I I
-~----

14 36183522 Diode 1B2-61 (Toshiba) 26 111111111111111111111111111111111111111111111111111111111II1
-f-----------

15 36183521 Noise filter 210L221 (Ishizuka) 5 11111111111111111111111111111111111111111111111111111111III1
-l---

16 36174427 Channel base BNP L=325 (Izumi) 3 1111111111111111111111111111111111111111111111111111111111111

17 36141307 (71108749) Terminal BN311_ (IZUmi), 4 I 11111111111111111111111111111111111111111111111111111111111I I -----

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -250- I11111I~IIIIII 1111111.11111111 111111111111111 111111111111111* I t * 0 t t 9 * t 0 * 1991/9/20



From serial No. 50809508 and after.

Unit No. 45
Relay OOx(2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note
No.

18 36141308 Terminal BN211 (Izumi) 99
111111111111111111111111111111111111111111111111111111111III

19 36140817 End plate BNE31 (Izumi) 1
111111111111111111111111111111111111111111111111111111111II1

20 36140818 End plate BNE21 (Izumi) 2
111111111111111111111111111111111111111111111111111111111I11

21 36141119 Clip BNL3 (Izumi) 6
111111111111111111111111111111111111111111111111111111I111II

22 36141326 Terminal cover BNC32 L=60 (Izumi) 1
111111111111111111111111111111111111111111111111111111111II1

23 36141330 Terminal cover BNC22 L=260 (Izumi) 1
1111111111111111111111111111111111111111111111111111111111II

24 36141332 Terminal cover BNC22 L=290 (Izumi) 2
1111111111111111111111111111111111111111111111111111111I1II1

25 36176824 Pan head machine screw I M6x10 6
11111111111111111111111111111111111111111111111111111111II11

26 36176923 Spring washer M6 type-2 6
11111111111111111·1111111111111111111111111111111111111111II1

27 36176822 Pan head machine screw M5 x 10 2
111111111111111111111111111111111111111111111111111111111I11

-

28 36176921 Spring washer M5 type-2 2
11111111111111111111111111111111111111111111111111111111III1

29 36176812 Nut M5 type-2 1
111111111111111111111111111111111111111111111111111111I111II

30 36183948 (37117714) Control relay I
MY-2V AC100V 1

11111111111111111111111111111111111111111111111111111111111110 second (OMRON)

31 I 36141411 Clip PYC-1 (OMRON) 1
11111111111111111111111111111111111111111111111111111111IIII

32 36183514 (36112745) Control relay LY-2 AC100V (OMRON) 2
111111111111111111111111111111111111111111111111111111111I11

33 36141120 Clip PYC-P (OMRON) 2
1111111111111111111111111111111111111111111111111111111I111I

34 36140026 Sticker (ground) AS-K 1
1111111111111111111111111111111111111111111111111111111111I1

. -----------

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 - 252 - 111111111111111 111111//11//111 11111111111111/ 111111111111111
*It 12* *31 t4t 15* :*6:* 17:t :*8* :l:9:t 10:1: 1991





..:
Q)

1ij
"0

c
(\3

coo
It)
0')
o
COo
It)

o
Z
(\3
";::
Q)
UJ

Eeu..

UJ
Q)
";::
o
UJ
UJ
Q)
oo

~(\3

."E
0(\3Z"O.....c
"- (\3c_
'::)(1)

d,
L()
C\I
I



From serial No. 50809508 and after.

Unit No. 46
Standard accessories

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. Note
No.

1 36120201 Stopper setting plate 57.80000.0 4 11111111111111111111111""11111111111111111111111111111111I

2 36143632 Micrometer 4161630 I 2 111111111111111111111111111111111111111111111111111111111II1

3 36120215 Die holder 380860C H=75 L=830 2 11111111111111111111111111111111111111111111111111111111111I

4 .36120216 Die holder 380865C H=75 L=412 1 1111111111111111111111111111111111111111111111111111111111II RG80S

5 36143601 (61170214) Single-end wrench 30 1 111111111111111111111111111111111111111111111111111111111111

111111111111111111111111111111111111111111111111111111111III

~+--

6 36143605 Single-end wrench 13 2

7 36143609 45° double offset box wrench 14 x 17 1 1111111111111111111111111111111111111111111111111111111111II

8 36143613 (7311760n Allen wrench 8 2 111111111111111111111111111111111111111111111111111111111II1

9 36143614 (7311760~ Allen wrench 15 1 11111111111111111111111111111111111111111111111111111111111I

10 36143629 Toolbox 330 x 150 x 100 1 111111111111111111111111111111111111111111111111111111111III

11 HydrauliCoil 60 liters 1

12 36143620 Bulb for pilot lamp LS-6 6.3V 1W (Izumi) 2 I 111111111111111111111111111111111111111111111111111111111111

13 36143624 Touch paint 0.5 liters 1
111111111111 11111 1111111111 1111111111 11111111111IIIIOOU ,

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * l 6 * -254- II~~IU~III~~ II~~* 7 * * 8 I * 9 * * 0 * 1991/9/20



Unit No. 47
Flip~upwork stopper

1991/9/20

From serial No. 50809508 and after.

~
(zQ
4

~/ fl)
~j

~~ @~

-255-



From serial No. 50809508 and after.

Unit No.47
Flip-upwork stopper

InNdex Parts No. PartsName Drawing No. Type (Maker) O'ty II Parts No. I Noteo. :

1 36181501 Flip-upworkstopperass'y 4128816G 1 set IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII'I~IIII1111-11 +--j --

2 36181803 Body 4128797E 1 111111111111111111111111111111111111111111111111111111111II1 '
-+------

3 36176908 (36323029) Set screw M6 x 10 cone end 2 11111111111111111111111111111111111111111111111111111111111I
+------------j

4 36181822 Bearing retainer 4128798A 1 111111111111111111111111111111111111111111111111111111111111
-1------

5 36181823 Bearing case 4128799 1 111111111111111111111111111111111111111111111111111111111111
-t--'--------1

6 36176717 (75168508) Cap screw M6 x 25 2 111111111111111111111111111111111111111111111111111111111III
c---- - --------

7 36181826 Clamp lever KR6 x 20 (Imao) 1 111111111111111111111111111111111111111111111111111111111111 -f.------------ _

8 36181814 Feed screw 4128800A I 1 111111111111111111111111111111111111111111111111111111111111
1----------+-------------- +------1

9 I 36181834 Spherical shaft support NB6 (THK) 1 111111111111111111111111111111111111111111111111111111111111
-I-----------------l

10 36181817 Collar 4128727 1 I 1111111111111111111111111111111111111111111111111111111111II
--+--------1

11 36181818 Collar 4128801A I 1 __ ,1111111111111111111111111111111111111111111111111111111111111---
12 36177012 Spring pin 4>3x 10 1 111111111111111111111111111111111111111111111111111111111111 I !

13 I 3618181 9 Snap ring STW-6 I 1 111111111111111111111111111111111111111111111111111111111111 t
--+-------------------------

14 36181825 Handwheel 4128802 1 111111111111111111111111111111111111111111111111111111111111
-1--------1

15 36177013 (54117205) Spring pin 4>3x 20 1 111111111111111111111111111111111111111111111111111111111111

16 36181829 Lock nut 4128803 1 --c- 1111111111111111111111111111111111111111111111111111111111II -+-----------------l

17 36181830 Lock bar 4128804A 1 111111111111111111111111111111111111111111111111111111111111

11011111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* I * * 2 * * 3 * * 4 * * 5 * * 6 * -256- 1III II~I II~I Ilml* 7 * * 8 r * 9 * * 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No. 47

Flip-up work stopper

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. I NoteNo.

18 36181831 Collar 4128805 1 1IIInll~IIIIIIWIIIIIIIIIIIIII~1111111 If------- --"-"----"-----"-------- f-----------

19 36181832 Clamp lever KR8 x 40 (lmao) 1
111111111111111111111111111111111111111111111111111111111111-----.~-.~..-,- ---~.~~-~----"- -

7950004 .
- ----"-

20 36181835 Guide rod 2
111111111111111111111111111111111111111111111111111111111111

-------'.------ ---"-----"------------------- ------------.--

4128806B I
-----

21 36181838 Cylinder 1
111111111111111111111111111111111111111111111111111111111I11

22 36181849 O-ring 1BP10 1
111111111111111111111111111111111111111111111111111111111111

23 36181847 Linear ball bearing LM13UU (THK) 2
111111111111111111111111111111111111111111111111111111I11111--- -f-----------

24 36181626 Set screw M4 x 6 cone end 2 I 111111111111111111111111111111111111111111111111111111111111
-- t- - '-------

25 36181859 (29210630) Plug
1
1/8" 2

111111111111111111111111111111111111111111111111111111111111

41288070 ! - ---~"--

26 36181840 Piston 1
IIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII11111

- -t------- --
27 36181850 O-ring 1BP14 --t-;-- 11111111111111111111111111111111111111111111111111111111111I

28 81841 Piston 4128808A
111111111111111111111111111111111111111111111111111111111111-i-:-29 81851 O-ring 1BP21
111111111111111111111111111111111111111111111111111111111111 I

30 36181843 Cap 4128809
1111111111111111111111111111111111111111111111111111111I11I141

_
36181852 S-28

~ 111111111111111111111111111111111111111111111111111111111III

32 36181559 41288200
- 111111111111111111111111111111111111111111111111111111111111 II 1

f-' ---

~ 1111111111111111111111111111111111111111111111111111111111I133 36181847 Linear ball bearing LM13UU (THK) 2

34 36181626 Cap screw M4 x 6 cone end 5
111111111111111111111111111111111111111111111111111111111111

I I....--

111111111111111 IIIIIIHIIIIII IIIIIIIJIIIIIII 11111111111111111IIIIIJIli1111 111111111111111 -258- 1IIII1I~IIIIII 11111111111111111III1II111III1 111111111111111
11"* "i~.!i_·1 *4"tl",* tot ,,",t tot t9t "tOt

1991



From serial No. 50809508 and after.

Unit No. 47
Flip-up work stopper

Index I O'ty
I

Parts No. PartsName Drawing No. Type (Maker) Parts No. ~ote __No. I
- ..

35 36176908 (36323029) Set screw I
M6 x 10 cone end 1

11111111111111111/111111111111111111111111111111111111111III
.-

36 36176914 Set screw M6 x 15 dog end I 1
1/111111111111111111111111/11111111111111111111111111111IIII~---_.,-,------ I-

37 36176808 (74304422) Nut M6 type-a I 1
11111111111111111111111111111111111111111111111111111111/111

-- -----"'_._-'.

38 36181806 Work stopper 4128811B 1
11111111111111111111111111111111111111111111111111111111IIII

---- I- -I-

39 36177004 (44027930) Washer M6 1
1111111111111111111111111111111111111111111111111111111IIIII

40 36368330 Cone disk spring M6 1L 2
11111111111111111111111111111111111111111111111111111111IIII

- ~, .

41 36176808 (74304422) Nut M6 type-s 1 I 111111111111111111111111111111111111111111111111111111111111I------

42 36176806 Nut M6 type-1 1
1111111111111111111111111111111111111111111111111111111IIIII

f--. -~.-

43 36181807 Pad 4128812C 1
11111111111111111111111111111111111111111111111111111111IIII

----- --j-

44 36176711 (74302812) Cap screw M6 x 10 2 I 111111111111111111111111111111111111111111 1111111"""11111

45 36181809 Pin 4129243 1
111111111111111111111111111111111111111111111111111111111II1

I

111111111111111111111111111111111111111111111111111111II11I146 36181861 Pointer I 4128814A 1

47 36176834 Pan head machine screw M6x8 1
111111111111111111111111111111111111111111111111111111IIIIII

48 Scale

1IIIMI.IIIIIIIIIHIIIIIIIIWlmll~~111+--,--36181862 (mm) 4128815A 1
. -I---'-~-

36181863 (inch) 4129820A 1
111111111111111111111111111111111111111111111111111111111II1

49 36181520 Flip-up rod 4128818 1
111111111111111111111111111111111111111111111111111111111III

111111111111111 11II11I11I11II1 111111111111111 11II111I1I11II1 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -260- 1III II~I II~I IIWI* 7 * * 8 I * 9 * * 0 * 1991/9/20



From serial No. 50809508 and after.
Unit No.47

Flip-up work stopper

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.
-.

50 36181521 Linear ball bearing I LM61UU (THK) 1
111111111111111111111111111111111111111111111111111111111II1

51 36181513 Flip-up lever 4128819B 1
11111111111111111111111111111111111111111111111111111111~II

52 36181516 Snap ring STW-8 1
11111111111111111111111111111111111111111111111111111111I1I1

-

53 36181546 Shim 4129122 3
111111111111111111111111111111111111111111111111111111111II1

""---------------- - f----.--

54 36181545 Cylinder 7950002C 1
111111111111111111111111111111111111111111111111111111111II1

55 36181514 Spring pin $6 x 36 1
111111111111111111111111111111111111111111111111111111111111"

I

111111111111111111111111111111111111111111111111111111111II1
56 I 36181628 Spring pin $3.5 x 36 1

I
1--

I

I
.~--- --

----~~ .. -.---

11II1I111I11II1 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 - 262- 111111111111111 111111111111111 111111111111111 111111111111111
*1t: :ILl *31: :~4:t :f5* *6* *7* *8* *9* *0* 1991





Olc:Q.
coo.
-.:t .2..-.ct!
~E_::J
.- (l)Cc:::>0.

....:
Jg
ct!
"C

~
cooio
0>ocooio
o
Z

.~•...
(l)
(/J

Ee
LL

~
C\l
I

\
\
\
\
\

\
\
\
\

\
\
\
\
\
\

--------~

~~
••~ '<:;j-

~,I N
ill ~ (Y)

fi~~"®

-CIJ-



From serial No. 50809508 and after.
Unit No.48

Pneumatic piping (2)

Index Parts No. PartsName Drawing No. Type (Maker) I Q'ty Parts No. NoteNo.
"--_ ..-

1 36176107 (58354701) Plug 20PM (Nitto koki) 1 111111111111111111111111111111111111111111111111111111IIIIII

2 36176108 (74162521) Socket 20SM (Nitto koki) I 1
111111111111111111111111111111111111111111111111111111I1IIII

3 36182517 Air supply unit I AU200-02BG-R (SMC) I 1 I 1111111111111111111111111111111111111111111111111111111111II
--}- -~ ------

4 36176739 (36329937) Cap screw M8 x 10 2
111111111111111111111111111111111111111111111111111111IIIII1

5 36176924 (10001521) Spring washer M8 type-2 I 2
1111111111111111111111111111111111111111111111111111111IIIII

-1------------

6 36182552 Elbow PT 1/4" 1
111111111111111111111111111111111111111111111111111111111III

7 36176119 Tube 70-08 L=2000 (Junron) I 1
11111111111111111111111111111111111111111111111111111111111I

- -- ----.--.~~---

8 36182549 Elbow PL-8 x 6-PT1/4"-8S (Junron) 2
1111111111111111111111111111111111111111111111111111111IIIII

-

9 36182505 Manifold VV3000-04-83 (SMC) 1 IIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII i

10 36182556 (29211730) Plug 1/4" 4
111111111111111111111111111111111111111111111111111111111111

11111111111111111111111111111111111111111111111111111111111\

---

11 36176710 (74304902) I Cap screw M5x35 2

12 36182514 (36003029) Silencer ' AN200-02 (SMC).i 2 11111111111111111111111111111111111111111111111111111111IIII

T
111111111111111111111111111111111111111111111111111111111111

--
13 36182509 Blind plug DXT031-38-1A (SMC) 1

14 36182501 Solenoid valve VF3130-1 DZ-02 (SMC) 3
1111111111111111111111111111111111111111111111111111111111II

15 36182606 Tube 30-06 L=1200 (Junron) 3
111111111111111111111111111111111111111111111111111111111111

I
I ---

16 36182547 Nipple BN-6 x 4-PT 1/4"-BSN 3 IIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII(Junron)

17 36182553 Union I BU-6 x 4-BSN (Junron) 3
11111111111111111111111111111111111111111111111111111111111I

-

1111111111111111111111.11111111I1IIIIIJlII1111 1111111111111111IIIIIIjllllili 111111111111111* 1 * * 2 * * ~ t t 4 * * ~ * , D * -264- II~~ IU~~ II~~Ilrn~* 7 * * 8 t * 9 * * B * 199119/20



From serial No. 50809508 and after.
Unit No. 48

Pneumatic piping (2)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.

18 36182560 Sleeve BS-06 (Junron) 9 IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIII11III

19 Tube

36182601 RG80S 30-06 L=200 (Junron) 3
111111111111111111111111111111111111111111111111111111IIIII1

36182602 RG80 30-06 L=350 (Junron) 3
1111111111111111111111111111111111111111111111111111111I1II1

20 I 36182553 Union BU-6 x 4-BSN (Junron) 3
111111111111111111111111111111111111111111111111111111II1II1I

21 36182560 Sleeve BS-06 (Junron) 6
1111111111111111111111111111111111111111111111111111111111II

22 Tube

36182604 RG80S 30-06 L=800 (Junron) 3
111111111111111111111111111111111111111111111111111111I11II1

-
36182606 RG80 30-06 L=1100 (Junron) 3

1111111111111111111111111111111111111111111111111111111111I1 -
23 36182554 Panel union PF-1/8" x 1/8" (Junron) 7

111111111111111111111111111111111111111111111111111111I11II1

24 36182548 Elbow BL-6 x 4-PT 1/8"-8SN 8
111111111111111111111111111111111111111111111111111111111II1(Junron)

25 36182556 Tee BTA-6 x 4-PT 1/8"-BSN 3
111111111111111111111111111111111111111111111111111111111II1(Junron) -- -

26 36182550 Elbow 7951006A 3
111111111111111111111111111111111111111111111111111111111II1

27 36182560 Sleeve 8S-06 (Junron) 21
1111111111111111111111111111111111111111111111111111111111I1f

28 36182650 Grommet SG-16A (Takigen) 1
111111111111111111111111111111111111111111111111111111111111

29 36182629 Panel 4129070 2
111111111111111111111111111111111111111111111111111111111111

30 36176620 (74306424) Button head machine screw M6x 10 4
1111111111111111111111111111111111111111111111111111111111II -

III~III~II~I~III~II~~II~~* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -266- II~~ IM~~II~I IIIDI* 7 * * 8 * * 9 * * 0 * 1991



From serial No. 50809508 and after.

Unit No. 48
Pneumatic piping (2)

Index Parts No. PartsName Drawing No. Type (Maker) O'ty Parts No. I NoteNo.

31 Tube

IIMII~lllllmlmlllllllu~n~····==36182608 RG80S 30-06 L=600 (Junron) I 10
i

36182603 RG80 30-06 L=700 (Junron) 10
111111111111111111111111111111111111111111111111111111111II1 I

BN-6 x 4-PT 1/8"-BSN
111111111111111111111111111111111111111111111111111111111II1

1
32 36182545 Nipple (Junron) 9

33 36182560 Sleeve BS-06 (Junron) 9
111111111111111111111111111111111111111111111111111111111II1

- I
34 Cover (2) I

----+ _.- -

36171619 RG80S 4129077A 1
111111111111111111111111111111111111111111111111111111111II1

36182627 RG80 4129072A I 1 111111111111111111111111111111111111111111111111111111111111
..-

35 36176620 (74306424) Button head machine screw M6 x 10
1 4 11~llmllllllMllII~~~llmllf-.

36 Coil tube
f-- .--------- J--..---

36185004 RG80S 4129302 I 1 . 1!~1111~111111111111!lnllll~IIMIIIIIIIfI

36185005 RG80 4129303 1
111111111111111111111111111111111111111111111111111111111II1

- --

- 1111ml~Imlllllllll~IIIIII~.IIIIIIIIIIIII!11I~~~~~ clamp37 36182662 Rubber hose I MIO-9 L=600 (Yokohama) 1
-- - -

38 36182659 Nipple NH-65 (Koyo) 2
111111111111111111111111111111111111111111111111111111I11II1

Punch clamp
option

39 36182663 Clip #00 2
1111111111111111111111111111111111111111111111111111111I1II1

Punch clamp
option

40 36182655 Elbow 1/4" 1
111111111111111111111111111111111111111111111111111111111111

Punch clamp
option

-

41 36182557 Tee PT 3/8" 1
111111111111111111111111111111111111111111111111111111111II1

Punch clamp

- ---- --"-'--'-

option

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111l1li11111* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * -268- Im~~ II~~ I~~~ Ilm~* 7 * * 8 * * 9 * * a * 1991/9/20



From serial No. 50809508 and after.
Unit No. 48

Pneumatic piping (2)

Index Parts No. Parts Name Drawing No. Type (Maker) Qlty Parts No. NoteNo.

I 30PM 1 IIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIII~IIIIIIII
Punch clamp

42 36182544 Plug (Nitto koki) option

30SH 1 11I1I111111111I~·1111111111111111111111111111111111111111111
Punch clamp

43 36182543 Socket (Nitto koki) option

I

~

I I I

111111111111111 11II11I11I11II1 111111111111111 111111111111111 111111111111111 111111111111111-270-
t 1 * * 2 * * 3 f * 4 * * 5 * * b * 1III II~I II~I Ilml* 7 * * 8 • * 9 * • B * 199





M-0>c.0.
.0.

0>(.)
~:p
.ct!°Ez~

:::(1)Cc::>0..

~
(I)
~
ct!
"0c
ct!
coo
It)0>o
COo
It)

o
Z
(tj·c
Q)
(/)

Eeu,

o

~
Ol
Ol•..



From serial No. 50809508 and after.

Unit No. 49
Pneumatic piping (3)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note
No.

1 36176107 (58354701) Plug 20PM (Nitto koki)
1 I IIII~IIIIIIIIIIIIIIIIIIIII"IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

2 36176108 (74162521) Socket
1

20SM (Nitto koki) 1
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIII1III1c---

3 36182517 Air supply unit I AU200-02BG-R (SMC) I 1
111111111111111111111111111111111111111111111111111111IIIII1 -1--- < ._-

4 36176739 Cap screw M8 x 10 2
111111111111111111111111111111111111111111111111111111111111

-1--------

5 36176924 (10001521) Spring washer M8 type-2 2
111111111111111111111111111111111111111111111111111111111111~-- 1----------- -- -1------------

I

111111111111111111111111111111111111111111111111111111IIIIII
6 36182552 Elbow [ PT 1/4" 1

- ---~---- - -""-r ..-, ..------

7 36176119 Tube 70-08 L=2000 (Junron) 1 I 111111111111111111111111111111111111111111111111111111111111
--,---

PL-8 x 6-PT 1/4"-BS
--- __ , __ "."'>0' ____

8 36182549 Elbow 2
111111111111111111111111111111111111111111111111111111111III(Junron)

1----, --------- -_ ....- .- ~-- -- ----.~-- ..------

9 36182505 Manifold VV3000-04-B3 (SMC) 1
1111111111111111111111111111111111111111111111111111111I1II1

1----- -- -- -~-----------------
10 36182556 (29211730) Plug I 1/4" 5

111111111111111111111111111111111111111111111111111111111111L_

M5 x 35 I 2 - 111111111111111111111111111111111111111111111111111111111111 --

-~'-'--'---"----
11 36176710 (74304902) Cap screw

1 36182514 (36003029) Silencer AN 200-02 (SMC) 1--;--- lillllllllllll;lIlllllllllllml~III~I~mllll
1 36182509 Blind plug DXT031-38-1 A (SMC) I 1 111111111111111111111111111111111111111111111111111111111II1

STI
Multi

14 82502 Solenoid valve . ~~~; 30-lOZ -02 c-~~:::I ~ -- IIIIIIIIIII~III~~111111~lllllllllllllillllllll!l1
15 Tube I I C-Mu~i

170-06 L=2000 IJ""'~~~t1llllllllllllllllllIilmllillljll~llilljlf36176113 RG80S C-Multi
-

14 RG80 70-06 L=2500 (Junron) 2 1111111111111111111111111111111111111111111111111111111111II C-Multi
I

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111
1:l1: :1:2* :t3:t *41: 1:5* t:Gt

-272- 11II111 ~IIIIII 1111111.11111111 111111111111111 111111111111111* , * .0' .91 * 6 t 199119/20



From serial No. 50809508 and after.

Unit No. 49
Pneumatic piping (3)

Index Parts No. Parts Name Drawing No. Type (Maker) Qlty Parts No. Note
No.

PN-6 x 4.5-PT 1/4"-BS
IIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIII1111

C-Multi~ 36176133 Nipple (Junron) 2
-- ~---

_~~36176140 Bushing 3/8" x 1/4" 2 1111111111111111111111111111111111111111111111111111111111I1
C-Multi

PL-6 x 4.5-PT 1/4"-BS
IIIII~IIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIII

1,:IF76126

Elbow (Junron) 2 C-Multi
-.~-.- -----~.----. ~---.-- -- ~. -

19 36182606 Tube 30-06 L=1200 (Junron) 4 IIIIIIIIIIIIIIIIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIII
1------ ~--- - - - --

20 36182547 Nipple
BN-6 x 4-PT 1/4"-BSN

4 111111111111111111111111111111111111111111111111111111111III(Junron)
f-- -r--~---

21 36182553 Union BU-6 x 4-BSN (Junron) 4 IIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

22 36182560 Sleeve
BS-06 12 111111111111111111111111111111111111111111111111111111111III(Junron)

--~- ----,-------~"--

23 I Tube

~l~ --------

36182601 RGSOS 30-06 L=200 (Junron) 4
111111111111111111111111111111111111111111111111111111111111

----- ------. -

I 36182602 RGSO 30-06 L=350 (Junron) 4
111111111111111111111111111111111111111111111111111111111I11

-- f----- --

Union BU-6 x 4-BSN (Junron) 4
IIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

- -----~ -

Sleeve BS-06 (Junron) 8
111111111111111111111111111111111111111111111111111111111II1

-

26 Tube

__r 36182604 - RG80S- 30-06 L=SOO (Junron) 4
111111111111111111111111111111111111111111111111111111111III

.-- -------~ -:-I
36182606 RGSO 30-06 L=1100 (Junron) 4

111111111111111111111111111111111111111111111111111111111II1

f---27 36182554 Panel union
-~--------

PF-1/S" x 1/8" (Junron) S
IIIIIIIIIIIIIII~IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII1I11

28 36182548 Elbow BL-6 x 4-PT 1/8"-BSN 6
111111111111111111111111111111111111111111111111111111111111(Junron)

_._.-

111111111111111 111111111111111 11II1II11111II1 11II111I1I11II1 111I1I1I11I1II1 111111111111111
t 1 * * 2 t * 3 t * 4 * * 5 * * 6 * -274- II~~ Im~~II~~ Ilrn~* 7 * * 8 * * 9 * * 0 * 199



From serial No. 50809508 and after.
Unit No. 49

Pneumatic piping (3)

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. NoteNo.

Tee
BTA-6 x 4-PT 1/8"-BSN

1111111111111111111111111111111111111111111111111111111II1I1
29 36182556 (Junron) 4

30 36182550 Elbow 7951006A 6
111111111111111111111111111111111111111111111111111111111111

31 36182560 Sleeve BS-06 (Junron) 26
111111111111111111111111111111111111111111111111111111111I11

32 36182629 Panel 4129070 I 2
111111111111111111111111111111111111111111111111111111111III

33 36176620 (74306424) Button head machine screw M6x 10 4
1111111111111111111111111111111111111111111111111111111111I1

-

34 Tube
--

36182608 RG80S 30-06 L=600 (Junron) 14
111111111111111111111111111111111111111111111111111111111I11

36182603 RG80 30-06 L=700 (Junron) 14
111111111111111111111111111111111111111111111111111111111II1

-

35 36182545 Nipple
BN-6 x 4-PT 1/8"-BSN

12
111111111111111111111111111111111111111111111111111111111II1(Junron)

36 36182560 Sleeve BS-06 (Junron)
12 I 111111111111111111111111111111111111111111111111111111111111

37 I Cover (2)
I

- --
36171619 RG80S 4129077A I 1

111111111111111111111111111111111111111111111111111111111II1I

36182627 RG80 4129072A 1
111111111111111111111111111111111111111111111111111111I11I11

38 36176620 (74306424) Button head machine screw M6x 10 4
111111111111111111111111111111111111111111111111111111111III

39 Coil tube I

I

36185004 , RG80S 41293020 1
111111111111111111111111111111111111111111111111111111I11III

-- -----

36185005 RG80 41293030 1
111111111111111111111111111111111111111111111111111111111II1

111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111 - 276-* 1 * * 2 * * 3 * * 4 * * 5 * * 6 * Imll II~III~IImrnl
* 7 * * 8 * * 9 * * e * 1991/9/20



From serial No. 50809508 and after.
Unit No. 49

Pneumatic piping (3)

Index Parts No. Parts Name Type (Maker)
No. Drawing No. O'ty Parts No. Note

--,-~---.--"-"-- f-----

40 36182662 Rubber hose MID-4 L=600 (Yokohama) 1
111111111111111111111111111111111111111111111111111111111111

Punch clamp

------- ------ - "'----
option

41 36182659 Nipple I NH·65 (Koyo) 2
111111111111111111111111111111111111111111111111111111111111 I ~~~~~ clamp

42 36182663 Clip 2
111111111111111111111111111111111111111111111111111111111II1

Punch clamp

-- f----
option#00

43 36182655 Elbow 1/4" 1
11111111111111111111111111111111111111111111111111111111IIII

Punch clamp

------
option

44 36182557 Tee PT 3/8" 1
111111111111111111111111111111111111111111111111111111111II1

Punch clamp
option

82544 Plug 30PM (Nitto koki) 1
111111111111111111111111111111111111111111111111111111I11II1

Punch clamp

--+- option

46 36182543 Socket 30SH (Nitto koki) 1 lilm~IUI~IIIIWII.IMlml~1111f~~~~clamp
1---

I
i--------

I
"--_._-

1----

--

--- "

I

11II1I111I11II1 111111111111111 111111111111111 111111111111111 111111111111111 111111111111111* 1 * .2* * 3 * * 4 * * 5 * * 6 * -278- II~~II~~ II~~ Ilm~* 7 * * 8 * * 9 * * B * 199





~
(l)

1ij
'U
c:
ctl
coa
L(")
0)
acoa
L(")

o
Z
ctl.;::
(l)
(fJ

Eo•...
LL

e
+-'c:
8
(!)-o
E
~

o.~L(")E
0=
Z(j;.•...•0.·c a.
:::::>:::::>



From serial No. 50809508 and after.

Unit No. 50
Upper limit remote control

Index Parts No. Parts Name Drawing No. Type (Maker) O'ty Parts No. Note
No.

1 36183038 (36173415) Stand 4099817A 1
11111111111111111111111111111111111111111111111111111111III1 --

2 36173403 _ Remote control box ass'y M9022802 1 set
111111111111111111111111111111111111111111111111111111111II1 -1----

3 36183004 Control box M1079002A 1
111111111111111111111111111111111111111111111111111111I111I1

4 Handle pulser I

36173430 OSM-01-2CZ7 1
111111111111111111111111111111111111111111111111111111111III

36173431 HG-028-100 1
111111111111111111111111111111111111111111111111111111111II1

5 36177027 Pan head sems screw (3-pcs) M3 x 8 polish [?. limlll~~IIII~IIWllilllnIIIIBI~111_~
6 36177120 Pan head sems screw (3-pcs) M4 x 8 polish 4 IliMllilll~lllllllmllllllll.mllm
7 36183010 Switch EB-2011-1-11 W (NKK) I 3-1 11111111111111111111111111111""""11111111111111111111111 .-~---.--~

8 36183009 Switch PW2012-02W
(NKK) I 1 I 111111111111111111111111111111111111111111111111111111111111

-

9 36183017 Bezel AT207W white (NKK) 4
111111111111111111111111111111111111111111111111111111111III

10 36183015 Light emission diode SDB205B green (Stanley) II 1
111111111111111111111111111111111111111111111111111111111II1

- ------

11 36183048 Block terminal TB S-205-12P-21C (Kowa) 1
111111111111111111111111111111111111111111111111111111111III

-

12 36173559 Terminal No. label 1-12 M8000601A 1
111111111111111111111111111111111111111111111111111111111III

13 36173560 Bracket M10794 I 1
1111111111111111111111111111111111111111111111111111111IIII1

14 36173561 Cushion M2604601 2
111111111111111111111111111111111111111111111111111111111I11

15 36177227 Pan head sems screw (3-pcs) M3 x 30 polish 2
111111111111111111111111111111111111111111111111111111111II1

111111111111111 111111111111111 111111111111111 IIIIII1 ~IIIIII 111111111111111 111111111111111* 1 * * 2 * * 3 * * 4 * * 5 * r 6 * -280- Im~~ II~~ IU~~ Imlli~
.7* * 8 * * 9 * * 0 I 1991/9/20



From serial No. 50809508 and after.
Unit No. 50

Upper limit remote control

Index Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
No.

16 36183043 (74306308) Pull A-42-8-6 (Takigen) 2
111111111111111111111111111111111111111111111111111111111III

17 36176812 Nut M5 type-2 4
111111111111111111111111111111111111111111111111111111111III

18 36176920 Spring washer M5 4
11111111111111111111111111111111111111111111111111111111II11

19 36173563 Rear cover M1078902 1
111111111111111111111111111111111111111111111111111111111I11

I

11111111111111111111111111111111111111111111111111111111III120 36177063 Countersink head machine screw M3x6 4

21 36149309 Wire harness, EXII-P E890000538 1
1111111111111111111111111111111111111111111111111111111111II

I
I

:

,

-

I
C-"- i

I

I

I

111111111111111 111111111111111 11II1II1I111II1 111111111111111 111111111111111 111111111111111 - 2 8 2- 111111111111111 111111111111111 111111111111111 111111111111111
ll*:t2.t *3* *4* *5* :t6:t l7* *8* *9* *0* 199



SPARE PARTS SET

The following is a list of parts frequently consumed during operation of the
machine. We suggest you keep a supply of these expendables in reserve.

Contents of Spare Parts Set

Unit Index
No. No. Parts name Drawing No. or Type O'ty

03 7 Limit switch BZ-ZRS55- T4-J 1

04 10 Cone disk spring R-25 -
06 42 Servo motor SM80T-250E01 1

07 30 Pressure spring 4044547A 1

09 18 Tension spring 51.55099.0 2

12 15 Pressure spring 4091690 1

14 8, 15 Cap screw Mia x 35 12

14 17 Cap screw 560435B 6

15 6 Limit switch SL 1-H -
15 14 Tension spring 4041232 1

15 32 Pressure spring 4124529 -
18 6 O-ring 1AP18 1

18 8 Pressure spring 50.440153.1 1

18 36 Limit switch 1LS19-J 1

22 25 Solenoid valve 7936057 1

22 70 Pressure gauge 7936067 1

-283-
9/20

Unit Index
No. No. Parts name Drawing No. or Type O'ty

23 37 Servo motor U825T -062E02 1

29,30 13 Magnet switch SW-2N AC100V 1
31 3<1>230V 5.5 kW

29,30 30, 31 Control relay MY4 AC100V 1

33 9 CPU board ass'y M6012A 1

33 11 Push switch MHM-1S-0-R-BS1 1

33 12 Push switch MHM-1S-0-G-BS1 1

34 42 Push switch MHM-1 S-4-M-BS1 1

35 24 Fuse MF61NR-6A 4

35 25 Fuse MF61NR-0.5A 8
35, 36 26, 39 Fuse MF61NR-1.5A 4

35 27 Fuse MF61NR-2.5A 2

35 28 Fuse MF61NR-2A 2

35 32 Noise filter SSCD-3000 1

35 34 Noise filter SSKF-0500 1

35 40 Control relay MY2-1008C 2

36 6 NC3B PCB EOOOOOOO24 1

36 13 Power PCB E020000011 1

46 13 Bulb for pilot lamp LS-6 6.3V 1W 2




